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1 Certificate of Conformity

Product: 802.11a/b/g/n/ac + BT 4.1 M.2 2230 Type Card
Brand: Qualcomm Atheros
Test Model: QCNFA364A
Sample Status: ENGINEERING SAMPLE
Applicant: Qualcomm Atheros, Inc.
Test Date: Feb. 06 to 11, 2015

Standards: 47 CFR FCC Part 15, Subpart C (Section 15.247)
ANSI C63.10:2009

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

Prepared by : heeso HMupmy - Date: Mar. 04, 2015
'Phoenix Huang / Specialist

Approved by : P I / , Date: Mar. 04, 2015

/May Che%nager
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2 Summary of Test Results

47 CFR FCC Part 15, Subpart C (SECTION 15.247)

FCC
Test Item Result Remarks
Clause
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS Minimum passing margin is -16.14dB
at 1.96875MHz.
12;83; Radiated Emissions and Band Edge Meet the requirement of limit.

- Measurement PASS Minimum passing margin is -3.0dB at
15.247(d) 4924.00MHz & 4944.00MHz.
15.247(d) Antenna Port Emission PASS Meet the requirement of limit.

15.247(a)(2) 6dB bandwidth PASS Meet the requirement of limit.
15.247(b) Conducted power PASS Meet the requirement of limit.
15.247(e) Power Spectral Density PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS Antenna connector is IPEX not
standard connector.

NOTE: 1. For WLAN: The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.725GHz and
5.725~5.850GHz frequencies band. This report was recorded the RF parameters including 2400
~ 2483.5MHz. For the 5.15~5.35GHz, 5.47~5.725GHz and 5.725~5.850GHz RF parameters

was recorded in another test report.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:

Measurement

Frequency

Expended Uncertainty

k=2) &

Conducted Emissions at mains ports 150kHz ~ 30MHz 2.86 dB
Radiated Emissions up to 1 GHz 30MHz ~ 1GHz 5.43 dB
1GHz ~ 6GHz 3.65dB

Radiated Emissions above 1 GHz 6GHz ~ 18GHz 3.88 dB
18GHz ~ 40GHz 411 dB

2.2 Modification Record

There were no modifications required for compliance.
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3  General Information

3.1 General Description of EUT (WLAN)

Product 802.11a/b/g/n/ac + BT 4.1 M.2 2230 Type Card
Brand Qualcomm Atheros
Test Model QCNFA364A

Status of EUT

ENGINEERING SAMPLE

Power Supply Rating

3.3Vdc form host equipment

Modulation Type

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM

256QAM for OFDM in 11ac mode and VHT (20/40) mode in 2.4GHz

Modulation Technology

DSSS,0FDM

Transfer Rate

802.11b: up to 11Mbps
802.11a/g: up to 54Mbps
802.11n : up to 300Mbps
802.11ac: up to 866.7Mbps

Operating Frequency

For 15.407

5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.50 ~ 5.72GHz, 5.745 ~ 5.825GHz

For 15.247
2412 ~ 2.472GHz

Number of Channel

For 15.407
25 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
12 for 802.11n (HT40), 802.11ac (VHT40)

6 for 802.11ac (VHT80)

For 15.247
13 for 802.11b/g, 802.11n (HT20), VHT20
9 for 802.11n (HT40), VHT40

Output Power

For 15.407

802.11a: 106.283 mW
802.11ac (VHT20): 114.377mW
802.11ac (VHT40): 108.465mW
802.11ac (VHT80): 86.25mW
For 15.247

802.11b: 273.536mW

802.11g: 509.97mW

VHT20: 503.893mW

VHT40: 422.516mW

Antenna Type See item 3.2
Antenna Connector See item 3.2
Accessory Device NA
Data Cable Supplied NA
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Note:
1. There are Bluetooth technology and WLAN technology used for the EUT.
2. The EUT incorporates a 2T2R function.

2.4GHz Band
MODULATION MODE DATA RATE (MCS) TX & RX CONFIGURATION
802.11b 1~ 11Mbps 2TX 2RX
802.11¢g 6 ~ 54Mbps 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT20)
MCS 8~15 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT40)
MCS 8~15 2TX 2RX
MCS 0~8, Nss=1 2TX 2RX
VHT20
MCS 0~8, Nss=2 2TX 2RX
MCS 0~9, Nss=1 2TX 2RX
VHT40
MCS 0~9, Nss=2 2TX 2RX
5GHz Band
MODULATION MODE DATA RATE (MCS) TX & RX CONFIGURATION
802.11a 6 ~ 54Mbps 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT20)
MCS 8~15 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT40)
MCS 8~15 2TX 2RX
MCS 0~8, Nss=1 2TX 2RX
802.11ac (VHT20)
MCS 0~8, Nss=2 2TX 2RX
MCS 0~9, Nss=1 2TX 2RX
802.11ac (VHT40)
MCS 0~9, Nss=2 2TX 2RX
MCS 0~9, Nss=1 2TX 2RX
802.11ac (VHT80)
MCS 0~9, Nss=2 2TX 2RX

Note: The modulation and bandwidth are similar for 802.11n mode for 20MHz (40MHz) and 802.11ac mode
for 20MHz (40MHz), therefore investigated worst case to representative mode in test report. (Final test
mode refer section 3.3.1)

3. The EUT was pre-tested under the following modes:

Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl

From the above modes, the worst case was found in Mode B. Therefore only the test data of the
mode was recorded in this report.

4. WLAN/BT coexistence mode:
€9 2x2 WLAN + BT:
» 5GHz 802.11a/an (or 1lac) transmit concurrent with BT.

» 2.4GHz: timely shared coexistence.

Report No.: RF150107E07 Page No. 8/ 164 Report Format Version: 6.1.1
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5. The emission (conducted & radiated emission) of the simultaneous operation (WiFi <5GHz> & Bluetooth)
have been evaluated and no non-compliance found. The detail combinations of transmitters / frequencies
/ modes as below table

Mode Avallable Tested Channel ST
Channel Technology
5 GHz
(802.11ac (VHT40)) | 010199 159 OFDM
+
Bluetooth (LE) 01039 0 GFSK

6. The above EUT information was declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.

Report No.: RF150107E07 Page No. 9/ 164 Report Format Version: 6.1.1




BURY

3.2 Description of Antenna
The antenna gain was declared by client; please refer to the following table:
2.4GHz Gain 2.4GHz Cable
Tran.smi.tter Brand Model Ant. with 5GHz Gain with Cable 5G Cablg Loss | Connector Lol
Circuit Type cable I.oss cable loss (dBi) Los§ (dBi) Type )
(dBi) (dBi)
Band 1&2: 2.56 Band 1&2: 1.70
Chain (0) | WNC | 81-EBJ15.005 PIFA 3.00 Band 3:4.76 1.15 Band 3:1.74 IPEX 300
Band 4: 4.76 Band 4:1.79
Band 1&2: 3.08 Band 1&2: 1.70
Chain (1) | WNC | 81-EBJ15.005 PIFA 3.62 Band 3: 3.31 1.15 Band 3:1.74 IPEX 300
Band 4: 2.42 Band 4:1.79

Note: 1. Above antenna gains of antenna are Total (H+V).
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3.3 Description of Test Modes
13 channels are provided for 802.11b, 802.11g and 802.11n (HT20), VHT20:
Channel Frequency Channel Frequency
1 2412MHz 8 2447MHz
2 2417MHz 9 2452MHz
3 2422MHz 10 2457MHz
4 2427MHz 11 2462MHz
5 2432MHz 12 2467MHz
6 2437MHz 13 2472MHz
7 2442MHz
9 channels are provided for 802.11n (HT40), VHT40:
Channel Frequency Channel Frequency
3 2422MHz 8 2447MHz
4 2427MHz 9 2452MHz
5 2432MHz 10 2457MHz
6 2437MHz 11 2462MHz
7 2442MHz

Report No.: RF150107E07
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3.3.1 Test Mode Applicability and Tested Channel Detail
EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE UE21G UE<1G PLC APCM
- N y N N -
Where UE 2 1G: Unwanted Emission above 1GHz UE < 1G: Unwanted Emission below 1GHz

PLC: Power Line Conducted Emission

Unwabted Emission Test (Above 1GHz):

APCM: Antenna Port Conducted Measurement

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION

MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY

802.11b 1to013 1,6,11, 12,13 DSSS 1

802.11g 1to13 1,6,11, 12,13 OFDM 6

VHT20 1to13 1,6,11,12,13 OFDM 6.5

VHT40 3toll 3,6,9,10,11 OFDM 13.5

Unwabted Emission Test (Below 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11g 1to13 6 OFDM 6

Power Line Conducted Emission Test:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11g 1to13 6 OFDM 6

Report No.: RF150107E07
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Antenna Port Conducted Measurement:

X This item includes all test value of each mode, but only includes spectrum plot of worst value of each

mode.

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11b 1t013 1,6,11, 12,13 DSSS 1
802.11g 1t013 1,6,11, 12,13 OFDM 6
VHT20 1to 13 1,6,11, 12,13 OFDM 6.5
VHT40 3to 11 3,6,9, 10,11 OFDM 13.5
Test Condition:
INPUT POWER
APPLICABLE T ENVIRONMENTAL NDITION TESTED BY
c O (0} CO ONS (SYSTEM) S
22deg. C, 67%RH 120Vac, 60Hz Robert Cheng
UE21G
23deg. C, 67%RH 120Vac, 60Hz Robert Cheng
UE<1G 24deg. C, 68%RH 120Vac, 60Hz Tim Ho
PLC 20deg. C, 60%RH 120Vac, 60Hz Barry Lee
APCM

15deg. C, 57%RH

120Vac, 60Hz

Anderson Chen
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3.4 Duty Cycle of Test Signal

If duty cycle of test signal is =2 98 %, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.

802.11b: Duty cycle = 127.82 ms/128.59 ms = 0.994

802.119: Duty cycle = 21.45 ms/21.587 ms = 0.994

VHT20: Duty cycle = 19.787 ms/20.012 ms = 0.989

VHT40: Duty cycle = 9.5. ms/9.725 ms = 0.977, Duty factor = 10 * log( 1/0.977) = 0.1

802.11b [802.11g

REW 10 MHz [T WP VB REWY 10 MHZ

[T1] WP VIEVY

d 03408

Marker 1 [T1] Marker 1[T1]
W10 MHz 15,78 dBm WEWY 10 MHz 14,89 dBm
T At 3008 ST 280 ms 74200000 ms 31 131 dAm Att 3008 ST 50ms 725000 ms
Offset 11 B Delta 2 [T1] Offset 11 dB Delta 2[T1]
1 3 00308 12208
127.820000 ms s ? 21450000 ms
Deta 3 [T1] L A m » ) Dt 3(71]
05508 e 2778
128590000 ms 21 887000 ms
69 : : ; : . ( g) -89-, ; ; . . ( g )
Certer 2462 GHZ 28msi Cerier 2.462 GHz smsf A D T
REW 10 MHZ TIMP VB e g REVY 10 MHz TMPVIBY e
B0 MHZ 17.39 B WEY 10 WHz 10,89 dBm
CET ) Att 3008 SWTS0ms 4285000 ms ) Att 3008 ST S0ms 5050000 ms
Offset 1108 Detta 2 [T1) Oifset 11 0B Deta 2 [T1]
09508 12808
! # 19767000 ms 9:500000 ms:
" Ty " R . N 4y Deta3(T1] | Detta 3 [TH]

B
20.012000 ms 10 s L nﬂmmw 9725000 ms:

144080

T T T T T T T T T
Center 2.462 GHz smsi A_D T Center 2.452 GHz Sms/
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3.5 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.

The following support units or accessories were used to form a representative test configuration during the
tests.

No. Product Brand Model No. Serial No. FCC ID Remark
NOTEBOOK .
A COMPUTER DELL E5430 4YV4VY1 FCC DoC Provided by Lab
) Qualcomm . .
B PCI-E Test tool Atheros NA NA NA Supplied by Client

NOTE: All power cords of the above support units are non-shielded (1.8 m).

3.5.1 Configuration of System under Test

NOTEBOOK PCI-E Test tool (B)
COMPUTER (A) EUT
Report No.: RF150107E07 Page No. 15/ 164 Report Format Version: 6.1.1



3.6  General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC Part 15, Subpart C (15.247)
558074 D01 DTS Meas Guidance v03r02
662911 DO1 Multiple Transmitter Output v02r01

ANSI C63.10-2009

All test items have been performed and recorded as per the above standards.
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4 Test Types and Results
4.1 Conducted Output Power Measurement

4.1.1 Limits of Conducted Output Power Measurement

For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt (30dBm)

Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power measurement on IEEE
802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any NANT;
Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel widths with NANT = 5.

For power measurements on all other devices: Array Gain = 10 log(NANT/NSS) dB.

4.1.2 Test Setup

EUT Attenuator Power Sensor Power Meter

4.1.3 Test Instruments

DESCRIPTION & MODEL No. | SERIAL CALIBRATED | CALIBRATED
MANUFACTURER " | NO. DATE UNTIL
Power Meter ML2495A 1014008 | Apr. 30,2014 | Apr. 29, 2015
Anritsu
Power Sensor MA2411B 0917122 Apr. 30, 2014 Apr. 29, 2015
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Feb. 09, 2015

4.1.4 Test Procedures

The peak / average power sensor was used on the output port of the EUT. A power meter was used to read
the response of the peak / average power sensor. Record the power level.

4.1.5 Deviation from Test Standard
No deviation.

4.1.6 EUT Operating Conditions

The software (QCART Version: 3.0.33.0) provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.1.7

Test Results

FOR PEAK POWER

802.11b
Chan. Ch?,\r/‘m'zz';eq' Peai Power (d8m) P-?\}vagr TOtZJBPrﬁ‘)"’er Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mw)
1 2412 20.81 20.65 236.649 | 23.74 29.37 Pass
6 2437 21.15 21.56 273536 | 24.37 29.37 Pass
11 2462 21.36 20.65 252918 | 24.03 29.37 Pass
12 2467 20.05 19.72 104914 | 22.90 29.37 Pass
13 2472 13.20 12.99 40.8 16.11 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

802.11g
Chan. Ch?,\'/‘m'zz';eq' Peal Power (@Bm) P?\fvaélr TOtZJBPn‘?)"’er Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mW)
1 2412 21.85 22.07 314174 | 2497 29.37 Pass
6 2437 24.10 24.03 509.97 27.08 29.37 Pass
11 2462 21.07 21.36 264711 | 2423 29.37 Pass
12 2467 18.23 18.28 133825 | 21.27 29.37 Pass
13 2472 8.69 8.63 14.691 11.67 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

VHT20
Chan. Chf(:l'\r/lm FZ;eq- kil Sl P-I(—;J\}vaelr ng:;g‘)"’er Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mw)
1 2412 21.58 21.65 200.098 | 24.63 29.37 Pass
6 2437 23.74 2427 | 503.893 | 27.02 29.37 Pass
11 2462 21.24 21.35 269.503 | 24.31 29.37 Pass
12 2467 17.76 18.02 123.001 | 20.90 29.37 Pass
13 2472 7.21 7.61 11.028 10.42 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.
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VHT40
Chan. Chz\r/‘m’:z;eq' Peai Power (d8m) PTéﬁlr TOtZJBPrﬁ‘)"’er Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mw)
3 2422 18.19 18.14 131.08 21.18 29.37 Pass
6 2437 23.08 23.41 422516 | 26.26 29.37 Pass
9 2452 17.17 17.39 106.947 | 20.29 29.37 Pass
10 2457 17.59 17.78 117.391 | 20.70 29.37 Pass
11 2462 8.97 9.08 15.98 12.04 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.
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FOR AVERAGE POWER

802.11b
chan. Ch?'\r/ll.l_::zr)eq. Average Power (dBm) TOt?rln I\DA(/) ;Ner Tot Zjl I:rﬁ\)/ver
Chain 0 Chain 1
1 2412 18.35 18.22 134.765 21.30
6 2437 18.57 18.95 150.469 21.77
1 2462 18.83 18.13 141.397 21.50
12 2467 17.45 17.23 108.435 20.35
13 2472 10.62 10.32 22.300 13.48
802.11g
chan, Chz(i'\r)l.l_'FZr)eq. Average Power (dBm) TOtzln I\DA(/) ;Ner Tot Zjl E';E\)Ner
Chain 0 Chain 1
1 2412 15.23 15.69 70.411 18.48
6 2437 18.74 18.57 146.762 21.67
11 2462 14.55 14.64 57.617 17.61
12 2467 11.63 11.85 29.866 14.75
13 2472 2.07 2.04 3.211 5.07
VHT20
chan, Ch?'\';l"_":zr)eq' Average Power (dBm) Totz(;lrlnl\j\(/);/ver TOthlgn(;‘)Ner
Chain 0 Chain 1
1 2412 15.17 15.47 68.122 18.33
6 2437 18.58 19.12 153.769 21.87
11 2462 14.64 14.79 59.237 17.73
12 2467 11.67 11.72 29.548 14.71
13 2472 0.96 0.94 2.489 3.96
VHT40
chan, Ch{("'\r/‘l"_:zzr)eq' Average Power (dBm) Tot?rInF\;\cl);Ner TOtZ‘JBIDn?]\),Ver
Chain 0 Chain 1
3 2422 11.14 11.46 26.998 14.31
6 2437 16.79 17.21 100.355 20.02
9 2452 10.37 10.56 22.265 13.48
10 2457 10.80 10.76 23.935 13.79
1 2462 1.99 2.04 3.181 5.03
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4.2 Power Spectral Density Measurement

4.2.1 Limits of Power Spectral Density Measurement

The Maximum of Power Spectral Density Measurement is 8dBm.

4.2.2 Test Setup

SPECTRUM
EUT Attenuator || ANALYZER
4.2.3 Test Instruments
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Feb. 09, 2015

4.2.4 Test Procedures

1. Setthe RBW =3 kHz, VBW =10 kHz, Detector = peak.
2. Sweep time = auto couple, Trace mode = max hold, allow trace to fully stabilize.

3. Use the peak marker function to determine the maximum amplitude level.

425 Deviation from Test Standard

No deviation.

4.2.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,

middle and highest channel frequencies individually.
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4.2.7 Test Results
802.11b
T)§ Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas.s
chain (MHz) (dBm) dB (dBm) (dBm) [Fall
1 2412 -5.47 3.01 -2.46 7.37 Pass
6 2437 -4.83 3.01 -1.82 7.37 Pass
0 11 2462 -5.77 3.01 -2.76 7.37 Pass
12 2467 -7.22 3.01 -4.21 7.37 Pass
13 2472 -14.03 3.01 -11.02 7.37 Pass
1 2412 -6.18 3.01 -3.17 7.37 Pass
6 2437 -4.51 3.01 -1.50 7.37 Pass
1 11 2462 -5.90 3.01 -2.89 7.37 Pass
12 2467 -5.66 3.01 -2.65 7.37 Pass
13 2472 -13.20 3.01 -10.19 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , so the power density limit shall be reduced
to 8-(6.63-6) = 7.37dBm.
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802.11g

T)§ Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas.s
chain (MHz) (dBm) dB (dBm) (dBm) [Fall
1 2412 -11.27 3.01 -8.26 7.37 Pass

6 2437 -7.75 3.01 -4.74 7.37 Pass

0 11 2462 -12.47 3.01 -9.46 7.37 Pass
12 2467 -15.45 3.01 -12.44 7.37 Pass

13 2472 -24.94 3.01 -21.93 7.37 Pass

1 2412 -10.55 3.01 -7.54 7.37 Pass

6 2437 -8.04 3.01 -5.03 7.37 Pass

1 11 2462 -11.59 3.01 -8.58 7.37 Pass
12 2467 -15.45 3.01 -12.44 7.37 Pass

13 2472 -24.49 3.01 -21.48 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi

to 8-(6.63-6) = 7.37dBm.

, So the power density limit shall be reduced
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VHT20

T)§ Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas.s
chain (MHz) (dBm) dB (dBm) (dBm) [Fall
1 2412 -12.05 3.01 -9.04 7.37 Pass

6 2437 -7.76 3.01 -4.75 7.37 Pass

0 11 2462 -12.77 3.01 -9.76 7.37 Pass
12 2467 -15.29 3.01 -12.28 7.37 Pass

13 2472 -26.17 3.01 -23.16 7.37 Pass

1 2412 -11.68 3.01 -8.67 7.37 Pass

6 2437 -8.21 3.01 -5.20 7.37 Pass

1 11 2462 -11.64 3.01 -8.63 7.37 Pass
12 2467 -14.91 3.01 -11.90 7.37 Pass

13 2472 -26.55 3.01 -23.54 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , so the power density limit shall be reduced
to 8-(6.63-6) = 7.37dBm.
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VHT40

T)§ Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas.s
chain (MHz) (dBm) dB (dBm) (dBm) [Fall
3 2422 -18.04 3.01 -15.03 7.37 Pass

6 2437 -11.54 3.01 -8.53 7.37 Pass

0 9 2452 -19.53 3.01 -16.52 7.37 Pass
10 2457 -19.19 3.01 -16.18 7.37 Pass

11 2462 -27.88 3.01 -24.87 7.37 Pass

3 2422 -17.84 3.01 -14.83 7.37 Pass

6 2437 -11.78 3.01 -8.77 7.37 Pass

1 9 2452 -18.70 3.01 -15.69 7.37 Pass
10 2457 -19.13 3.01 -16.12 7.37 Pass

11 2462 -27.75 3.01 -24.74 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , so the power density limit shall be reduced
to 8-(6.63-6) = 7.37dBm.
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4.3 6dB Bandwidth Measurement
4.3.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 Test Setup

EUT

4.3.3 Test Instruments

SPECTRUM
Attenuator | |  ANALYZER

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Feb. 09, 2015

4.3.4 Test Procedures

T p

o

d. Sweep = auto couple.

Set resolution bandwidth (RBW) = 100kHz
Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.

Trace mode = max hold.

e. Measure the maximum width of the emission that is constrained by the frequencies associated with the
two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission

4.3.5 Deviation from Test Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.3.7 Test Results
802.11b
Chanel | Freduency o Bandwelh (1) Minirum LMt | pags  Fai
Chain 0 Chain 1

1 2412 8.06 8.10 0.5 Pass
6 2437 8.06 8.09 0.5 Pass
11 2462 8.03 8.11 0.5 Pass
12 2467 8.07 8.08 0.5 Pass
13 2472 8.11 8.08 0.5 Pass

Report No.: RF150107E07 Page No. 35/ 164 Report Format Version: 6.1.1




Chain 0/ CH1

[Chain 0/ CH6

REW100 kHz

[T1]MP VIEW

Center 2.472 GHz

REW 100 kHz MIMPYIEN ey Marker 1 [T1]
VEVY 300 kHz 315 dBm VEVY 300 kHz 371 dBm
4 iz 21 dEm Att 2068 ST 20ms 240797 GHz 4 Rt 21 dm At 2068 ST 20ms 243297 GHz
Offeet 11 4B Delta 2[T1] Offeet 11 4B Defta 2 [T1]
0008 00048
10 01 0154E: .06 MHz 10 01971 4By 06 MHz
023 15 45m LM Ry | 023714Bm AU MM.J\J
o P ikl Nl I} o ) W) i
/wv‘ + w\ v W
N M, A M,
-10 10
J\/{W " Y uk’\h M’V W W V\N
-0 J/V \t\’\h - A/‘/
-30 /w \ -30 /,
-40 W M\M -40 MWH
50 -50
50 50
70 -
Fl 3! 3!
78 T T T T T T 79 T T T T T T T 2
Center 2412 GHz 25 hiHzi Span 25 MHz Center 2437 GHz 25 MHzi Span 25 MHz
REW 100 kHz MIMPYIEN ey REW 100 kHz ITIMPYEN iy )
VEVY 300 kHz 311 dBm VBV 300 kHz 1.94 dBm
oq Ret 21 dem Aft 20048 SWT 20 ms 245798 GHz oq Ret 21 dem At 2008 SWT20ms 246298 GHZ
Offset 11 6B Detta 2[T1] Offset 11 6B Detta 2 [T1]
0008 00048
01811 4E: 805 MHz B07 iz
10 10—t FoddEm
D23114Bn M g D2188dBm Mgy
R TR " E ) P ,J"VWMU i
M\/V u\/‘m M R\N
J‘,M,‘ I W 'leLﬁ MV W I “"«m
20 J}/ V\\/\‘A E [J') U\l\
-30 /, \,\ -3 f’) \\
-40 v/,\J/ -4
50 -50
50 60
70 -0
Bl B L
79 T T T T T T 78 I T T I T I T ]
Center 2452 GHz 25 hHzi Span 25 MHz Certer 2467 GHz 25 MHzi Span 25 MHz A_D_T
REW 100 kHz MIPYEN e
VEV 300 kHz 5,00 dBrm
oy et 21 dem Aft 2068 SWT 20 ms 2.46794 GHz
Offset 11 6B Detta 2[T1]
0008
o 811 MHz
| DL100dBm
D2-5.00 4By 3 MUY
/ . \
= Jx/” WA M
=30 N’W
-40
-50
60
-0
F Fi
-8 I T T I T I T
25 MHzi Span 25 MHz A DT

Report No.: RF150107E07

Page No. 36/ 164

Report Format Version: 6.1.1




Chain 1/ CH1

|Chain 1/ CHé

RE 100 kHz [T1]MP YIEW Marker 1 [T1] R 100 kHz [T1IMP WIEWY Marker 1 [T1]
VEW 300 kHZ 270 dBm VEWY 300 kHZ 3.72dBm
4 iz 21 dEm Att 2068 ST 20ms 2 40794 GHz 4 Rt 21 dm At 2068 ST 20ms 243294 GHz
Offeet 11 4B Delta 2[T1] Offeet 11 4B Defta 2 [T1]
0008 00048
10 D704 810 MHz 10 0197248 8.09 MHz
A A LA, 02372dEm M U
D22.70dBm e - M — Lk L] L ¥
o 0
/\H L") \'W\ X El \
o A M, 0 A W/\M
V{Jv’ ' ! \’L’\ﬁ IJJ
-20 IJ‘/\/ \\.\,\A -20 ﬁj\)
30 /f \ -30 [
-40 -40
50 -50
50 50
70 -
F 3! 3!
78 T T T T T 79 T T T T T T
Center 2412 GHz 25 hiHzi Span 25 MHz Center 2437 GHz 25 MHzi Span 25 MHz
RE 100 kHz [T1]MP YIEW Marker 1 [T1] RBW 100 kHz [T1IMP VIV Marker 1 [T1]
VEVY 300 kHz 2.96 dBm VBV 300 kHz 1.96 dBm
oq Ret 21 dem Aft 2048 SWT 20 ms 245795 GHz oq Ret 21 dem At 2008 SWT20ms 2.46297 GHZ
Offeel 11 0B Delta 2[T1] Offeel 11 0B Defta 2 [T1]
0008 00048
- 8.11 MHz 8.08 MHz
10-f—B180 10—t FefdEm
D23256dEm . WHVM\ ,WM‘AJL N D21 96 dBm. U\JLM«M WMJ A
o /w i W\ o ¥ X
A N A ) M
10 10 f
S Y Y Y M,
-0 ,J/u- \/\'\ -0 f{ﬂ) \V\’L
-30 /, \ -3 // \,\
-40 w L -4
50 -50
50 60
70 -0
F 3 Fl 3
79 T T T T T T 73 T T T T T T 5
Certer 2.462 GHz 25 MHz/ Span 25 MHz Center 2467 GHz 2.5 MHz/ Span 25 MHz A D T
REW 100 kHz MIPYEN e
VEV 300 kHz 473 dBm
oy et 21 dem Aft 2068 SWT 20 ms 246797 GHz
Offset 11 6B Detta 2[T1]
000 B
o .06 MHz
| D1127dBm
02473 dBm (WA
| 4
WM,
60
-0
F| Fi
-8 I T T I T I T
Center 2472 GHz 25 MHzi Span 25 hHz A D T

Report No.: RF150107E07

Page No. 37/ 164

Report Format Version: 6.1.1




802.11g

Chanel | Freduency o Bandwelh (1) Minirum LMt | pags  Fai
Chain 0 Chain 1
1 2412 15.32 15.38 0.5 Pass
6 2437 15.71 15.49 0.5 Pass
11 2462 15.81 15.49 0.5 Pass
12 2467 15.72 15.32 0.5 Pass
13 2472 16.07 15.80 0.5 Pass
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VHT20

Chanel | Freduency o Bandwelh (1) Minirum LMt | pags  Fai
Chain 0 Chain 1
1 2412 15.13 16.26 0.5 Pass
6 2437 15.69 15.11 0.5 Pass
11 2462 15.14 15.69 0.5 Pass
12 2467 15.73 15.16 0.5 Pass
13 2472 16.34 15.48 0.5 Pass
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VHT40

Chanel | Freduency o Bandwelh (1) Minirum LMt | pags  Fai
Chain 0 Chain 1
3 2422 32.72 34.00 0.5 Pass
6 2437 35.16 32.66 0.5 Pass
9 2452 33.80 33.81 0.5 Pass
10 2457 35.12 35.27 0.5 Pass
11 2462 34.15 33.95 0.5 Pass
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4.4 Conducted Out of Band Emission Measurement

4.4.1 Limits of Conducted Out of Band Emission Measurement

Below 20dB of the highest emission level of operating band (in 100kHz Resolution Bandwidth).

4,42 Test Setup

EUT SPECTRUM
Attenuator | | ANALYZER
44,3 Test Instruments
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Feb. 09, 2015

444 Test Procedures

MEASUREMENT PROCEDURE REF

. Set the RBW =100 kHz.

. Set the VBW = 300 kHz.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum power level in any 100 kHz band segment within
the fundamental EBW.

NOoO oA~ WNBE

MEASUREMENT PROCEDURE OOBE

. Set RBW =100 kHz.

. Set VBW = 300 kHz.

. Detector = peak.

. Sweep = auto couple.

. Trace Mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum amplitude level.

NOoO o~ WNPRE

445 Deviation from Test Standard

No deviation.

4.4.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.4.7 Test Results

The spectrum plots are attached on the following pages. D1 line indicates the highest level, and D2 line
indicates the 20dB offset below D1. It shows compliance with the requirement.
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4.5 Unwanted Emission Measurement (Radiated Versus Conducted)

45.1 Limits of Unwanted Emission Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the desired

power:
Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified

above by more than 20dB under any condition of modulation.
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45.2 Test Instruments

For Above 1GHz:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL

X';EEM' Receiver N9O38A MY51210105 | July 21, 2014 | July 20, 2015

Pre-Amplifier ZFL-1000VH2 | \\ip_zF1-03 | Nov. 12, 2014 | Nov. 11, 2015

Mini-Circuits B

Trilog Broadband Antenna

SCHWARYBRCK VULB 9168 | 9168-360 Feb. 26, 2014 | Feb. 25, 2015

RF Cable NA CHGCAB_001 | Oct. 04, 2014 | Oct. 03, 2015

xg?—A”te””a AIH.8018 0000320091110 | Aug. 27, 2014 | Aug. 26, 2015

Pre-Amplifier

Agient 8449B 3008A02578 | June 24, 2014 | June 23, 2015
131205

RF Cable NA 131214 Jan. 16,2015 | Jan. 15, 2016
SNMY23684/4

i';esc"um Analyzer FSV40 100964 July 05, 2014 | July 04, 2015

Pre-Amplifier

oo EMC184045 | 980143 Jan. 16,2015 | Jan. 15, 2016

Horn_Antenna

O ARIBECK BBHA 9170 | 9170-424 Aug. 26, 2014 | Aug. 25, 2015
RF104-121

RF Cable NA ~Floaoes | Dec- 11,2014 | Dec. 10,2015

Antenna Tower & Turn Table NA NA NA NA

cT

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~No o hw

The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
The VCCI Site Registration No. is G-137.
The CANADA Site Registration No. is IC 7450H-2.
Tested Date: Feb. 06 to 11, 2015

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For Below 1GHz:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
X';Eft'v” Receiver N9O038A MY50010156 | Aug. 11, 2014 | Aug. 10, 2015
Pre-Amplifier ZFL-1000VH2 | \\ip_zF1-04 | Nov. 12, 2014 | Nov. 11, 2015
Mini-Circuits B
Trilog Broadband Antenna
S VULB 9168 | 9168-361 Feb. 27, 2014 | Feb. 26, 2015
RF Cable NA CHHCAB_001 | Oct. 05, 2014 | Oct. 04, 2015
xg?—A”te””a AIH.8018 0000220091110 | Aug. 26, 2014 | Aug. 25, 2015
Pre-Amplifier
: 84498 300801923 | Oct. 28, 2014 | Oct. 27, 2015
Agilent
131206
RF Cable NA 131215 Jan. 16, 2015 | Jan. 15, 2016
SNMY?23685/4
i';esc"um Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
Pre-Amplifier
e EMC184045 | 980143 Jan. 16, 2015 | Jan. 15, 2016
Horn_Antenna
O ARSBECK BBHAO170 | 9170-424 Aug. 26, 2014 | Aug. 25, 2015
RF104-121
RF Cable NA ~rloaoos | Dec 11,2014 | Dec. 10,2015
ADT_Radiated
Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

o Uk w

The test was performed in 966 Chamber No. H.

. The FCC Site Registration No. is 797305.
The CANADA Site Registration No. is IC 7450H-3.
Tested Date: Feb. 09, 2015

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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45.3 Test Procedures

Following FCC KDB 558074 D01 DTS Meas. Guidance :

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port
conducted measurements in conjunction with cabinet emissions tests are permitted to demonstrate
compliance.

The following steps was performed:

a.

Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet
emissions are below the emission limits. For the cabinet-emission measurements the antenna was
replaced by a termination matching the nominal impedance of the antenna.

Conducted tests was performed using equipment that matches the nominal impedance of the antenna
assembly used with the EUT

EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall
be added to the measured antenna-port conducted emission power to compute EIRP within the
specified measurement bandwidth. (For emissions in the restricted bands, additional calculations are
required to convert EIRP to field strength at the specified distance.) The upper bound on antenna gain
for a device with a single RF output shall be selected as the maximum in-band gain of the antenna
across all operating bands or 2 dBi, whichever is greater

EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication
662911)

For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meters

chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

e-2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on

the top of a variable-height antenna tower.

e-3. The height of antenna is varied from one meter to four meters above the ground to determine the

maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was

tuned to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to 360
degrees to find the maximum reading.

e-5. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.

e-6. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing

could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average
method as specified and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth is 3MHz
for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above 1GHz, then the
measurement results was added to a correction factor (10 log(1/duty cycle)).

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth is 10Hz
(Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

5. All modes of operation were investigated and the worst-case emissions are reported.
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4.5.4 Deviation from Test Standard

No deviation.

455 Test Setup

For radiated configuration:
<Frequency Range below 1GHz>

Ant. Tower 1-4m
Variable
EUT& L am .
Support Unjts ' '
Turn Table
80cm
L
Ground Plane
Test Receiver
— I—I
O O O O
A © 0 0 o=y
<Frequency Range above 1GHz>
Ant. Tower 1-4m

Variable
EUT& 3m
Support Units | -

|
Turn Table D -

Absorber

~
aoem | AAMAAA 1

L

Ground Plane

Test Receiver

\ N E—
s o o e
1
For conducted configuration:
SPECTRUM
EUT Attenuator ANALYZER

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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4.5.6

EUT Operating Conditions

1. Connect the EUT with the support unit A (Notebook Computer) which is placed on a testing table.
2. The communication partner run test program “QCART Version: 3.0.33.0” to enable EUT under

transmission/receiving condition continuously at specific channel frequency.

4.5.7

Test Results (Radiated Measurement)

Radiated versus Conducted Measurement

] Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).
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Radiated test was done with 500hm terminator on antenna port

Above 1GHz Data

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;ES) LEVEL (dléllljvl\;rm) M’?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 53.3 PK 74.0 -20.7 1.55H 56 47.59 5.71
2 4824.00 49.4 AV 54.0 -4.6 1.55H 56 43.69 5.71
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 53.2 PK 74.0 -20.8 1.57V 53 47.49 5.71
2 4824.00 49.1 AV 54.0 -4.9 1.57V 53 43.39 5.71

REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 54.1 PK 74.0 -19.9 1.65H 56 48.20 5.90
2 4874.00 50.5 AV 54.0 -3.5 1.65H 56 44.60 5.90
3 7311.00 53.8 PK 74.0 -20.2 1.00H 226 40.63 13.17
4 7311.00 40.8 AV 54.0 -13.2 1.00H 226 27.63 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 54.5 PK 74.0 -19.5 1.72V 54 48.60 5.90
2 4874.00 50.3 AV 54.0 -3.7 1.72V 54 44.40 5.90
3 7311.00 54.1 PK 74.0 -19.9 1.07V 262 40.93 13.17
4 7311.00 41.2 AV 54.0 -12.8 1.07V 262 28.03 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 55.8 PK 74.0 -18.2 1.55H 65 49.69 6.11
2 4924.00 51.0 AV 54.0 -3.0 1.55H 65 44.89 6.11
3 7386.00 54.2 PK 74.0 -19.8 1.00H 241 41.02 13.18
4 7386.00 41.2 AV 54.0 -12.8 1.00H 241 28.02 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 54.1 PK 74.0 -19.9 148V 65 47.99 6.11
2 4924.00 50.1 AV 54.0 -3.9 148V 65 43.99 6.11
3 7386.00 54.4 PK 74.0 -19.6 1.00V 265 41.22 13.18
4 7386.00 41.3 AV 54.0 -12.7 1.00V 265 28.12 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 55.0 PK 74.0 -19.0 1.50H 57 48.85 6.15
2 4934.00 50.5 AV 54.0 -3.5 1.50H 57 44.35 6.15
3 7401.00 54.7 PK 74.0 -19.3 1.02H 233 41.53 13.17
4 7401.00 41.6 AV 54.0 -12.4 1.02H 233 28.43 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 54.3 PK 74.0 -19.7 147V 60 48.15 6.15
2 4934.00 50.4 AV 54.0 -3.6 147V 60 44.25 6.15
3 7401.00 54.4 PK 74.0 -19.6 1.02V 272 41.23 13.17
4 7401.00 41.3 AV 54.0 -12.7 1.02V 272 28.13 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 56.0 PK 74.0 -18.0 1.52H 66 49.81 6.19
2 4944.00 51.0 AV 54.0 -3.0 1.52H 66 44.81 6.19
3 7416.00 54.6 PK 74.0 -19.4 1.00H 243 41.45 13.15
4 7416.00 41.5 AV 54.0 -12.5 1.00H 243 28.35 13.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 54.2 PK 74.0 -19.8 1.48V 66 48.01 6.19
2 4944.00 50.5 AV 54.0 -3.5 148V 66 44.31 6.19
3 7416.00 55.2 PK 74.0 -18.8 1.00V 272 42.05 13.15
4 7416.00 41.8 AV 54.0 -12.2 1.00V 272 28.65 13.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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802.11g
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E(Z?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 48.6 PK 74.0 -25.4 1.55H 59 42.89 571
4824.00 34.9 AV 54.0 -19.1 1.55H 59 29.19 571
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 48.3 PK 74.0 -25.7 149V 55 42.59 571
2 4824.00 35.1 AV 54.0 -18.9 1.49V 55 29.39 571
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 51.7 PK 74.0 -22.3 1.55H 60 45.80 5.90
2 4874.00 38.4 AV 54.0 -15.6 1.55H 60 32.50 5.90
3 7311.00 54.2 PK 74.0 -19.8 1.02H 227 41.03 13.17
4 7311.00 40.9 AV 54.0 -13.1 1.02H 227 27.73 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 51.6 PK 74.0 -22.4 1.48V 65 45.70 5.90
2 4874.00 38.1 AV 54.0 -15.9 148V 65 32.20 5.90
3 7311.00 53.9 PK 74.0 -20.1 1.00V 252 40.73 13.17
4 7311.00 41.1 AV 54.0 -12.9 1.00V 252 27.93 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.4 PK 74.0 -25.6 156 H 60 42.29 6.11
2 4924.00 34.9 AV 54.0 -19.1 156 H 60 28.79 6.11
3 7386.00 54.4 PK 74.0 -19.6 1.00H 222 41.22 13.18
4 7386.00 41.2 AV 54.0 -12.8 1.00H 222 28.02 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.5 PK 74.0 -25.5 143V 59 42.39 6.11
2 4924.00 35.1 AV 54.0 -18.9 143V 59 28.99 6.11
3 7386.00 53.6 PK 74.0 -20.4 1.00V 244 40.42 13.18
4 7386.00 41.1 AV 54.0 -12.9 1.00V 244 27.92 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 48.0 PK 74.0 -26.0 1.60H 64 41.85 6.15
2 4934.00 34.7 AV 54.0 -19.3 1.60H 64 28.55 6.15
3 7401.00 54.5 PK 74.0 -19.5 1.04H 216 41.33 13.17
4 7401.00 41.6 AV 54.0 -12.4 1.04H 216 28.43 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 48.0 PK 74.0 -26.0 145V 56 41.85 6.15
2 4934.00 34.6 AV 54.0 -19.4 145V 56 28.45 6.15
3 7401.00 53.3 PK 74.0 -20.7 1.00V 230 40.13 13.17
4 7401.00 41.1 AV 54.0 -12.9 1.00V 230 27.93 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 48.4 PK 74.0 -25.6 1.58H 67 42.21 6.19
2 4944.00 35.1 AV 54.0 -18.9 1.58H 67 28.91 6.19
3 7416.00 54.4 PK 74.0 -19.6 1.05H 223 41.25 13.15
4 7416.00 41.1 AV 54.0 -12.9 1.05H 223 27.95 13.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 48.9 PK 74.0 -25.1 147V 66 42.71 6.19
2 4944.00 35.5 AV 54.0 -18.5 147V 66 29.31 6.19
3 7416.00 53.8 PK 74.0 -20.2 1.00V 231 40.65 13.15
4 7416.00 41.1 AV 54.0 -12.9 1.00V 231 27.95 13.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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VHT20
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E(Z?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 48.2 PK 74.0 -25.8 1.60H 51 42.49 571
4824.00 34.8 AV 54.0 -19.2 1.60H 51 29.09 571
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 48.4 PK 74.0 -25.6 153V 65 42.69 571
2 4824.00 35.0 AV 54.0 -19.0 153V 65 29.29 571
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 51.6 PK 74.0 -22.4 156 H 74 45.70 5.90
2 4874.00 38.4 AV 54.0 -15.6 156 H 74 32.50 5.90
3 7311.00 53.7 PK 74.0 -20.3 1.00H 218 40.53 13.17
4 7311.00 40.5 AV 54.0 -13.5 1.00H 218 27.33 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 51.4 PK 74.0 -22.6 1.48V 50 45.50 5.90
2 4874.00 37.9 AV 54.0 -16.1 148V 50 32.00 5.90
3 7311.00 54.0 PK 74.0 -20.0 1.00V 239 40.83 13.17
4 7311.00 41.1 AV 54.0 -12.9 1.00V 239 27.93 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.7 PK 74.0 -25.3 1.57H 75 42.59 6.11
2 4924.00 35.2 AV 54.0 -18.8 1.57H 75 29.09 6.11
3 7386.00 54.6 PK 74.0 -19.4 1.06 H 236 41.42 13.18
4 7386.00 41.3 AV 54.0 -12.7 1.06 H 236 28.12 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.9 PK 74.0 -25.1 1.49V 53 42.79 6.11
2 4924.00 35.2 AV 54.0 -18.8 149V 53 29.09 6.11
3 7386.00 53.6 PK 74.0 -20.4 1.04V 237 40.42 13.18
4 7386.00 40.8 AV 54.0 -13.2 1.04V 237 27.62 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 48.6 PK 74.0 -25.4 1.53H 87 42.45 6.15
2 4934.00 35.3 AV 54.0 -18.7 1.53H 87 29.15 6.15
3 7401.00 54.0 PK 74.0 -20.0 1.05H 224 40.83 13.17
4 7401.00 41.0 AV 54.0 -13.0 1.05H 224 27.83 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 49.4 PK 74.0 -24.6 146V 59 43.25 6.15
2 4934.00 35.5 AV 54.0 -18.5 146V 59 29.35 6.15
3 7401.00 53.3 PK 74.0 -20.7 1.07V 251 40.13 13.17
4 7401.00 40.5 AV 54.0 -13.5 1.07V 251 27.33 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 49.2 PK 74.0 -24.8 1.58H 59 43.01 6.19
2 4944.00 35.5 AV 54.0 -18.5 1.58H 59 29.31 6.19
3 7416.00 54.0 PK 74.0 -20.0 1.10H 248 40.85 13.15
4 7416.00 41.0 AV 54.0 -13.0 1.10H 248 27.85 13.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 49.5 PK 74.0 -24.5 152V 43 43.31 6.19
2 4944.00 35.6 AV 54.0 -18.4 152V 43 29.41 6.19
3 7416.00 53.3 PK 74.0 -20.7 1.04V 232 40.15 13.15
4 7416.00 40.6 AV 54.0 -13.4 1.04V 232 27.45 13.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 48.8 PK 74.0 -25.2 1.56 H 72 43.02 5.78
2 4844.00 35.2 AV 54.0 -18.8 156 H 72 29.42 5.78
3 7266.00 54.8 PK 74.0 -19.2 1.07H 208 41.60 13.20
4 7266.00 41.5 AV 54.0 -12.5 1.07H 208 28.30 13.20
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 48.4 PK 74.0 -25.6 142V 72 42.62 5.78
2 4844.00 349 AV 54.0 -19.1 142V 72 29.12 5.78
3 7266.00 53.7 PK 74.0 -20.3 1.02V 259 40.50 13.20
4 7266.00 41.0 AV 54.0 -13.0 102V 259 27.80 13.20
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 48.7 PK 74.0 -25.3 1.53H 55 42.80 5.90
2 4874.00 35.2 AV 54.0 -18.8 1.53H 55 29.30 5.90
3 7311.00 54.7 PK 74.0 -19.3 1.00H 212 41.53 13.17
4 7311.00 41.6 AV 54.0 -12.4 1.00H 212 28.43 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 48.7 PK 74.0 -25.3 147V 49 42.80 5.90
2 4874.00 35.4 AV 54.0 -18.6 147V 49 29.50 5.90
3 7311.00 53.4 PK 74.0 -20.6 1.05V 255 40.23 13.17
4 7311.00 41.0 AV 54.0 -13.0 1.05V 255 27.83 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 48.5 PK 74.0 -25.5 1.53H 64 42.48 6.02
2 4904.00 35.3 AV 54.0 -18.7 1.53H 64 29.28 6.02
3 7356.00 54.9 PK 74.0 -19.1 1.09H 238 41.72 13.18
4 7356.00 41.5 AV 54.0 -12.5 1.09H 238 28.32 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 47.9 PK 74.0 -26.1 1.44V 59 41.88 6.02
2 4904.00 34.6 AV 54.0 -19.4 1.44V 59 28.58 6.02
3 7356.00 54.0 PK 74.0 -20.0 1.01V 248 40.82 13.18
4 7356.00 41.4 AV 54.0 -12.6 1.01V 248 28.22 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 48.8 PK 74.0 -25.2 1.53H 60 42.73 6.07
2 4914.00 35.7 AV 54.0 -18.3 1.53H 60 29.63 6.07
3 7371.00 54.8 PK 74.0 -19.2 1.11H 251 41.63 13.17
4 7371.00 41.7 AV 54.0 -12.3 1.11H 251 28.53 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 47.5 PK 74.0 -26.5 146V 65 41.43 6.07
2 4914.00 34.4 AV 54.0 -19.6 146V 65 28.33 6.07
3 7371.00 53.5PK 74.0 -20.5 1.00V 247 40.33 13.17
4 7371.00 40.9 AV 54.0 -13.1 1.00V 247 27.73 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.8 PK 74.0 -25.2 1.50H 58 42.69 6.11
2 4924.00 35.3 AV 54.0 -18.7 1.50H 58 29.19 6.11
3 7386.00 54.6 PK 74.0 -19.4 1.07H 227 41.42 13.18
4 7386.00 41.1 AV 54.0 -12.9 1.07H 227 27.92 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.6 PK 74.0 -25.4 140V 59 42.49 6.11
2 4924.00 35.1 AV 54.0 -18.9 1.40V 59 28.99 6.11
3 7386.00 53.9 PK 74.0 -20.1 1.00V 233 40.72 13.18
4 7386.00 41.4 AV 54.0 -12.6 1.00V 233 28.22 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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Below 1GHz Data:

802.11g
CHANNEL TX Channel 6 DETECTOR _
Quasi-Peak (QP)
FREQUENCY RANGE |Below 1GHz FUNCTION
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. Z\F;E?) LEVEL ( d;'g"\;/Tm) M?j;m HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 165.99 39.3QP 435 -4.2 2.00H 228 52.48 -13.22
2 247.69 39.3QP 46.0 -6.7 1.00 H 284 53.32 -14.06
3 282.39 42.5 QP 46.0 -3.5 1.00 H 292 55.06 -12.60
4 432.02 39.3QP 46.0 -6.7 2.00H 217 47.78 -8.50
5 698.38 38.9QP 46.0 -7.1 1.00 H 236 42.24 -3.33
6 898.01 41.8 QP 46.0 -4.2 1.00 H 162 41.69 0.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL ( d:y\;/Tm) M'?:SN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 122.78 38.4 QP 435 5.1 2.00V 293 53.14 -14.73
2 299.76 35.1 QP 46.0 -10.9 1.00 vV 306 47.20 -12.09
3 499.53 41.5QP 46.0 -4.5 1.50 V 199 48.74 -7.20
4 599.44 35.8 QP 46.0 -10.2 1.50 vV 302 40.54 -4.72
5 697.07 35.6 QP 46.0 -10.4 2.00V 306 38.92 -3.36
6 902.66 40.1 QP 46.0 -6.0 2.00V 309 39.83 0.22
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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45.8 Test Results (Conducted Measurement)

Radiated versus Conducted Measurement

X Conducted measurement [] Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).

Conducted Measurement Factor

a. The composite gain will be used when signal support the correlated signal.
(Composite gain = 3.62dBi + 10log(2) = 6.63dBi)

b.  For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

c.  Forthe band edge the gain for the specific band may have been used.

d. Inrestricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test result.
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Above 1GHz Data
802.11b - Channel 1
Conducted spurious emission table
Erequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP
No. (MHz2) Level (dBuV/m) (dB) ) ) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1609.375 PK 52.1 74 -21.9 -53.29 | -52.36 6.63 -43.16
2 1606.25 AV 41.81 54 -12.19 -63.15 | -63.04 6.63 -53.45
3 4825 PK 54.49 74 -19.51 -50.83 | -50.03 6.63 -40.77
4 4821.875 AV 45.4 54 -8.6 -61.48 | -58.15 6.63 -49.86
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Frequency

e (MH2)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction
Factor

Chain0

Chainl

(dB)

EIRP
Level
(dBm)

2387.1875 PK

62.53

74

-11.47

-43.36

-41.56

6.63

-32.73

2389.99 AV

49.58

54

-4.42

-56.25

-54.55

6.63

-45.68

1
2
3 | 2484.4675PK

56.56

74

-17.44

-48.92

-47.83

6.63

-38.7

4 2483.66 AV

43.81

54

-10.19

-61.22

-60.97

6.63

-51.45

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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P
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8 T T T T T : 78 T T T T :
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2.3 GHz 18 MHz/ Stop 2.5 GHz
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802.11b - Channel 6

Conducted spurious emission table

No.| Frequency | SUGY uimit | wergin | RO YOO KB {EECSET ove

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1625 PK 51.37 74 -22.63 -53.19 -53.9 6.63 -43.89
2 1625 AV 41.91 54 -12.09 -63.05 | -62.94 6.63 -53.35
3 4875 PK 54.65 74 -19.35 -50.41 -50.1 6.63 -40.61
4 4871.875 AV 45.77 54 -8.23 -61.73 -57.52 6.63 -49.49
5 7312.5 PK 56.07 74 -17.93 -48.87 -48.8 6.63 -39.19
6 7312.5 AV 45.17 54 -8.83 -60.32 | -59.21 6.63 -50.09

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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BURY

Bandedge table

Frequency

e (MH2)

«d

Emission

Level
BuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction
Factor

Chain0

Chainl

(dB)

EIRP
Level
(dBm)

2388.945 PK

58.69

74

-15.31

-46.98

-45.55

6.63

-36.57

2388.8975 AV

46.73

54

-7.27

-59.84

-56.96

6.63

-48.53

1
2
3 | 2483.9925 PK

58.57

74

-15.43

-46.96

-45.78

6.63

-36.69

4 2484.895 AV

46.47

54

-7.53

-59.47

-57.59

6.63

-48.79

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 14,88 dBim WBIVAD He 794 dEim
51 et 21 dim At 2008 ST 20ms 243797 GHz g1 et 21 cm At 2008 SWT 2155 243626 GHz
Offset 11 a8 1 Marker 2 [T1] Offset 11 0B Mearker 2(T1]
-47.80 dEm 1 5969 dEm
2 239000 GHz 230000 GHz
Warker 3[T1] Marker 3(T1]
4750 dBim -59.35 dEim
248350 GHz 248350 GHz
Marker 4[T1] Marker 4[T1]
-46.56 dEm 59 66 dEm
233085 GHz 238980 GHz
Warker §[11] Marker 5 [T1]
-46.09 dBin -59.34 dBim
f \ = 248357 GHz } \ 248375 GHz
" WW W N l(\
| i (eiz)) i ] (eig})
8 T T T T T T : 79 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz
REW 1 MHz [MIMPVBN et REWA1 Mz [TUMPVEN praer 1 11)
VENAT 3 MHZ 14,50 dBm WBIVAD He 767 dBm
31 Rel 21 dEm At 2005 SWT 20ms 243801 GHz g1 el 21 dom At 208 SMT 2155 243628 GHz
Offset 11 6B 1 Marker 2 [T1] Offset 11 B Marker 2 [T1]
-46.97 dBm A 5888 dBm
o 2.39000 GHz 238000 GHZ
Marker 3[T1] Marker 3(T1]
4615 dBm 5653 dEm
248350 GHz 248350 GHz
Marker 4[T1] Marker 4 T1]
-45.14 0Bm -56.95 dBm
238909 GHz 238995 GHz
Marker 5 [11] Marker 5 [11]
-45.25 dBm 57 58 dEm
] \ — 248518 GHz } \ 248434 GHz
,wmuw/d h&&w* * MJ ﬁ
T [N
| i (%ii) | ] (653})
78 T T T T T © 797 T T T T L
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2,31 GHz 19 MHzf Stop 2.5 GHz
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802.11b - Channel 11

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 53.89 74 -20.11 -51.37 | -50.67 6.63 -41.37

2 | 4921.875AV 45.07 54 -8.93 -61.64 | -58.55 6.63 -50.19

3 | 7384.375PK 56.07 74 -17.93 | -49.23 | -48.47 6.63 -39.19

4 7387.5 AV 44.75 54 -9.25 -60.29 | -60.01 6.63 -50.51
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
WER 3 HZ 12.04 dBm WEWY 3 MHZ 4475 dBm
oy Fet 21 dBm att 2008 FWT 250 ms 2 46250 GHz oy et 21 a8 At 1008 ST 230 me 21 B4487 oz
Offset 11 0B Warker 2[T1] Offset 1108
-49.49 dBim
234375 GHz
Marker 3[T1]
-47.54 0B
737812 GHz
p 4 1
3
; j A sl TOF- VO TR TG 0]
Isppana W ¥ R
™ T T T T T 794 T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VB kHz 7.61 dBm VBV 1 kHz -57 52 4Bm
1 et 21 dm At 2008 SWT145 s 245938 GHz o et em At 1008 SWT135 s 2186787 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
| -61.52 dEm
224063 GHz
Marker 3[T1]
-59.54 dBm
309375 GHz
K - 1
3 3
K -~ K
[ MAN\/\/\NW
8 T T T T T 794 T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHz/ Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VB3 MHZ 1067 dBm WEWY 3 hiHz -45.92 dBm
51 et 21 dim At 2008 ST 250 ms 245938 GHz g1 et 21 cm At 1008 ST 230 me 2152762 GHz
Offset 1 48 Warker 2 [T1] offset 11 o8
-49.89 0B
223436 Gz
Warker 3[T1]
4714 dBn
357813 GHz
p - +
B s T
8 T T T T T 78 T T T T
Start 1 GHz 125 GHzi Step135GHz NI Start 135 GHz 145 GHz/ Stop 25 GHz
REW 1 MHz [MIMPVBN et REA1 Mz [THMPYEN ke 1 1)
VBT kHz 7.03 dBm VBNV kHz -57 42 dBm
31 Rel 21 dEm At 2005 SWT145 s 245938 GHz g1 el 21 dom At 10dB SWT135s 2183912 ok
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.35 dBm
! 231562 GHz
Marker 3[T1]
-58.45 dBm
4.92500 GHz
K S - T
E
; + ; A,
v L P W o N R e
8 T T T T : 794 T T T T !
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 13.5 GHz 115 GHzl Stop 25 GHr
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Ban

dedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margi
(dB)

n

Raw Value (dBm)

ChainO | Chainl

Correction
Factor
(dB)

EIRP
Level
(dBm)

2387.9 PK

56.57

74

-17.43

-48.71 | -47.99

6.63

-38.69

2389.23 AV

43.53

54

-10.47

-61.48 | -61.27

6.63

-51.73

-33.27
-45.76

6.63
6.63

-42.25
-55.05

-43.69
-55.78

74
54

-12.01
-4.5

61.99
49.5

1
2
3 | 2483.8025 PK
2483.5175 AV

4

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 1214 dBm WBIVAD He .27 dEim
51 et 21 dim At 2008 ST 20ms 246300 GHz g1 et 21 cm At 2008 SWT 2155 248124 GHz
Offset 11 o8 1 Warker 2 [T1] Offset 11 B Marker 2[T1]
-49.54 dEm | 61 52 dEm
2, 239000 GHz 230000 GHz
Warker 3[T1] Marker 3(T1]
-44.26 dBim 5577 dBim
248350 GHz 248350 GHz
Marker 4[T1] Marker 4[T1]
-45.16 0B 6145 dEm
237427 GHz A 238923 GHz
Warker §[11] Marker 5 [T1]
-42.20 dBm 5577 dbim
r \ = 249059 GHz - [ \ 248350 GHz
.w«j \'\ g ( \
: M \ .
+ "
' ]
A L]
————
| i (eiza) i ] (eig})
8 T T T T T : 79 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 10,85 dBm WBIVAD He 653 dBm
31 Rel 21 dEm At 2005 SWT 20ms 248300 GHz g1 el 21 dom At 208 SMT 2155 248124 GHz
Offset 11 6B | Warker 2[T1] Offset 11 dB Warker 2[T1]
-49.78 dBm 6127 dBm
& 2.38000 GHz ! 238000 GHz
Marker 3[T1] Marker 3(T1]
-45.45 dBm m -55.06 dEm
248350 GHz 248350 GHz
Marker 4[T1] Marker 4 [T1]
-47.99 ¢Bm 6126 dBm
235365 GHz - 238942 GHz
Marker 5 [11] Marker 5 [11]
41,54 dBm -55.05 dEm
K \ — 248366 GHz - / \ 24831 GHz
) s’ Vst /
i n
e—
| i (%ii) | ] (653;)
8 T T T T T © 794 T T T T !
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2,31 GHz 19 MHzf Stop 2.5 GHz
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802.11b - Channel 12
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 4934.375PK 53.6 74 -20.4 -52.08 | -50.64 6.63 -41.66

2 | 4934.375AV 44.13 54 -9.87 -62.55 | -59.51 6.63 -51.13

3 7400 PK 54.8 74 -19.2 -49.82 | -50.41 6.63 -40.46

4 7400 AV 43.98 54 -10.02 | -61.02 | -60.83 6.63 -51.28
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

Ret 21 dBm

At 2008

REW 1 MHz

[T WP VIEW

2

Offset 11 dB
1

2
i

T i S

AR A g e by

Marker 1[T1]
.30 dBm
246583 GHz

Marker 2(T1]
5071 dBim
160625 GHz

Marker 3[T1]
-46.39 B
312185 GHz

21+

REWA 1 hHzZ [T1] WP VIEWY
WEWY 3 MHZ
Ret 21 B At 1008 SINT 230 ms
Offset 11 dB

Marker 1[T1]
~46 45 dEm
2171675 GHz

™ T T T T T 794 T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VB kHz 6.00 dBm VBV 1 kHz -57.99 4Bm
1 et 21 dm At 2008 SWT145 s 246563 GHz o et em At 1008 SWT1355 2186212 6Hz.
Offset 1100 Marker 2(T1] Offset 11 08
-62.05 dEm
1 223750 GHz
Marker 3[T1]
-59.94 dBm
322187 GHz
2 ? X
r % - NW\WWAW
8 T T T T T 794 T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VB3 MHZ 9.2 dBm WEWY 3 hiHz 4615 dBm
51 et 21 dim At 2008 ST 250 ms 246563 GHz g1 et 21 cm At 1008 ST 230 s 2158225 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8
1 -50.04 dEM
222167 Gz
Warker 3[T1]
-48.21 dBm
3.22500 GHz
p E T
2 3
, |
L S e L
8 T T T T T 78 T T T
Start 1 GHz 1.25GHzi Stop135GHz  ENEECEEEE Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VBT kHz 611 dBm VBNV kHz -58.04 dBm
31 Rel 21 dEm At 2005 SWT145 s 248563 GHz g1 el 21 dom At 10dB SMT135s 2188500 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.82 dBm
1 228437 GHz
Marker 3[T1]
-59.51 dBm
4.93438 GHz
2 : '
r n r Ly
AN WS USSR S eSS Sy S P N W N I e
8 T T T T © 794 T T T !
Start 1 GHz 125 GHz! Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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BURY

Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP
Factor | Level

Level
MH2) | gBuvim)| (@BUVM) | (@B) | chaino | chaint | (dB) |(dBm)

No.

1 2372.32 PK 55.85 74 -18.15 -50.22 | -48.13 6.63 -39.41
2 2389.99 AV 43 54 -11 -62.08 | -61.72 6.63 -52.26
3 | 24835175 PK 63.12 74 -10.88 -42.51 | -41.16 6.63 -32.14

4 | 2483.5175 AV 50.92 54 -3.08 -55.48 | -52.86 6.63 -44.34

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 959 dBim WBIVAD He 42 dBm
51 et 21 dim At 2008 ST 20ms 246799 GHz g1 et 21 cm At 2008 SWT 2155 248623 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]
1 -50.73 dEm 6208 dEm
239000 GHz 1 230000 GHz
/‘f\' Warker 3[T1] Marker 3(T1]
-42.51 dBm m -55.43 dim
248350 GHz 248350 GHz
Marker 4[T1] Marker 4[T1]
4565 0B 6208 dEm
236885 GHz A — 238994 GHz
/ \ Warker §[11] / \ Marker 5 [T1]
-42.51 dBm 5543 dBim
I \ = 248352 GHz - ’ \ 248350 GHz

- F — @ - F @

T T T T T T
Start 231 GHz Stop 2.5 GHz A D T Start 231 GHz

T T T
19 MHz! 18 MHz/ Stop 2.5 GHr A_D_T

Chain 1
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VERAES MHz 10,02 dBm VB0 He 5395 dBm
31 Rel 21 dEm At 2005 SWT 20ms 246799 GHz g1 el 21 dom At 208 SMT 2155 248627 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
1 -50.25 dBMn 6172 dBm
| 239000 GHz 1 239000 GHz
/"\\ Marker 3 [T1] Marker 3 [T1]
41,15 dBm m 5278 dEm
248350 GHz 248350 GHz
Marker 4[T1] Marker 4 T1]
-48.13 dBm 6172 dBm
257282 GHz - - 239000 GHz
/ \ Marker 5 [11] / \ Marker 5 [11]
-40.43 dBm 5278 dEm

{ \ — 248698 GHz E ’ \ 248350 GHz

G - F — @

T © T
Stop 2.5 GHz Start 231 GHz

| F (
EE] .

T T T
Start 2.31 GHz 18 MHz!

T T
19 MHzi Stop 2.5 GHr A D T
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802.11b - Channel 13

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4943.75 PK 52.73 74 -21.27 | -52.14 -52.2 6.63 -42.53

2 4943.75 AV 42.35 54 -11.65 -62.5 -62.61 6.63 -52.91

3 74125 PK 55.38 74 -18.62 | -49.21 | -49.86 6.63 -39.88

4 7418.75 AV 44.13 54 -9.87 -60.75 -60.8 6.63 -51.13
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy R WHz TMPVEN e
WER 3 HZ 255 dBm WEWY 3 MHZ -45 98 dBm
oy Fet 21 dBm att 2008 FWT 250 ms 247187 GHz oy et 21 a8 At 1008 ST 230 me 21 58450 oz
Offset 11 a8 Warker 2[T1] Offset 1108
-50.33 dBim
216250 GHz
T Marker 3[T1]
-45.11 dBm
508750 GHz
p - E +
2
) e '5” FWVWWWWWW’WW
™ T T T T T 794 T T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REIA 1 HzZ TMPVEN ey
VB kHz 1 25 dBim VBV 1 kHz -58.03 4Bm
1 et 21 dm At 2008 SWT145 s 246875 GHz o e 2 e At 1008 SWT135 s 2151038 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
-62.10 dEm
224375 GHz
Marker 3[T1]
1 -60.14 dBm
309375 GHz
2 ? :
! * - AW
8 T T T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 135 BHz 115 GHz/ Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VB3 MHZ 279 dBm WEWY 3 hiHz 4536 dBm
51 et 21 dim At 2008 ST 250 ms 247187 Gl o1 L Re 21 e At 1048 ST 230 ms 21 56437 GHz.
Offset 11 o8 Warker 2 [T1] offset 11 o8
-50.17 dEm
230313 Gz
T Wearker 3 (T1]
4783 dBm
7.36875 GHz
; . 4
3
2
r | prorel 50
i g R g Ao *
8 T T T T T T 78 T T T T
Start 1 GHz 1.25GHzi Stop135GHz  ENEECEEEE Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ .00 dBm VB kHz 5824 dBim
31 Rel 21 dEm At 2005 SWT145 s 246875 GHz 5y _Ft 21 dbm At 1098 SWT135s 2185925 oHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.92 dBm
232813 GHz
Marker 3[T1]
1 -60.14 dBn
309667 GHz
3 2 .
| ' F h
e e e ] NPV e S S
8 T T T T T : 794 T T T T T L
Start 1 GHz 125 GHzf Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP
Factor | Level

Level
MH2) | gBuvim)| (@BUVM) | (@B) | chaino | chaint | (dB) |(dBm)

No.

1 | 2381.0125 PK 55.66 74 -18.34 -49.89 | -48.68 6.63 -39.6
2 2389.895 AV 42.66 54 -11.34 -62.4 -62.08 6.63 -52.6
3 | 24835175 PK 62.79 74 -11.21 -43.46 | -41.08 6.63 -32.47

4 | 2483.5175 AV 51.81 54 -2.19 -52.83 | -53.37 6.63 -43.45

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 285 dBim WBIVAD He 131 dEm
51 et 21 dim At 2008 ST 20ms 247302 GHz g1 et 21 cm At 2008 SWT 2155 247126 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]
-§1.14 dEm 6242 dEm
239000 GHz 230000 GHz
1 Warker 3(T1] Miarker 3(T1]
-43.21 dBm 1 5274 dBim
M 248350 GHz 248350 GHz
Marker 4[T1] Marker 4[T1]
-49.02 dEm 6240 dEm
237712 GHz A 238990 GHz
/ \ Warker §[11] A 1\ Marker 5 [T1]
-42.90 dBim 5274 dBim

f \ — 2.48357 GHz E / \ 248350 GHz

- F — @ - F @

T T T T T
Start 231 GHz Stop 2.5 GHz A D T Start 231 GHz

T T T
19 MHz! 18 MHz/ Stop 2.5 GHr A_D_T

Chain 1
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 283 dBm WBIVAD He 1 08 dEim
31 Rel 21 dEm At 2005 SWT 20ms 247107 Ghz g1 el 21 dom At 208 SMT 2155 247126 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
-51.13 dBm 6209 dBm
239000 GHz 239000 GHz
T Marker 3 [T1] Marker 3[T1]
40,57 dBm 1 -53.25 dEm
FN 248350 GHz 248350 GHz
Marker 4[T1] Marker 4 T1]
48,68 0Bm 6208 dBm
238101 GHz - 238937 GHz
/ \ Marker 5 [11] A h Marker 5 [11]
40,57 dBm -53.25 dEm

{ \ — 2.48350 GHz E / \ 248350 GHz

G - F — @

T : T T T
Stop 2.5 GHz Start 231 GHzZ 19 MHzi Stop 2.5 GHz

| F (
EE] .

T T T
Start 2.31 GHz 18 MHz!
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802.11g - Channel 1
Conducted spurious emission table
Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 1609.375 PK 52.91 74 -21.09 -52.21 | -51.79 6.63 -42.35
2 1609.375 AV 41.85 54 -12.15 -63.05 | -63.05 6.63 -53.41
3 | 4828.125PK 54.38 74 -19.62 -50.76 -50.3 6.63 -40.88
4 | 4828.125AV 43.36 54 -10.64 -61.41 | -61.68 6.63 -51.9
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF150107E07

Page No. 108/ 164

Report Format Version: 6.1.1




"YU VE

&
i,
5|

o

55

7828

Chain O

REW 1 MHz [TIMPVEY e oy REWA 1 hiHz TMPVEN e
WER 3 HZ 8,01 6Bm WEWY 3 MHZ 4520 dBm
oy Fet 21 dBm At 2008 ST 250 ms 40937 Gz oy et 21 a8 Att 1008 ST 230 ms 24 811025 oHz
Offset 1108 Warker 2[T1] Offset 1108
1 -49.77 dBm
219062 GHz
Marker 3[T1]
4713 0B
900035 GHz
p 4 3
2
r P T ik i s 50
ey W k"o L N ARt
™ T T T T T 794 T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REWY 1 hHz TMPVEN ey
VB kHz 058 dBm VBV 1 kHz -57 53 4Bm
1 et 21 dm At 2008 SWT145 s 241250 GHz o et em At 1008 SAT135s 2154200 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
-60.51 dEm
235000 GHz
Marker 3[T1]
1 -59.95 dBm
309667 GHz
3 1
b a Rl N N N e
8 T T T T T T 794 T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 10,07 dBim VN 3 MHE 4464 dBim
51 et 21 dim At 2008 ST 250 ms 241250 GHz g1 et 21 cm At 1008 ST 230 s 2154713 Gz
Offset 11 o8 Warker 2 [T1] offset 11 o8
1 -49.92 B
233750 GHz
Warker 3[T1]
4753 dBn
321875 GHz
; . 1
3
o e " i i 50
bl b a2 "
8 T T T T T T 78 T T T
Start 1 GHz 1.25GHzi Stop135GHz  ENEECEEEE Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VBT kHz 042 dBm VBNV kHz 5752 dBm
31 Rel 21 dEm At 2005 SWT145 s 240937 GHz g1 el 21 dom At 10dB SWT135s 21 52475 bz
Offset 11 6B Warker 2[T1] Offset 11 dB
-60.03 dBm
235000 GHz
Marker 3[T1]
1 -59.30 dBm
309667 GHz
B T
8 T T T T T © 794 T T T T L
Start 1 GHz 125 GHz! Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit Margin

Raw Value (dBm)

(dBuV/im) | (dB)

ChainO | Chainl

Correction
Factor
(dB)

EIRP
Level
(dBm)

2389.705 PK

65.5

74 -8.5

-40.2 -38.73

6.63

-29.76

2389.99 AV

51.08

54 -2.92

-54.37 | -53.33

6.63

-44.18

1
2
3

2491.4975 PK

56.55

74 -17.45

-48.37 | -48.33

6.63

-38.71

4

2483.5175 AV

43.75

54 -10.25

-61.37 | -60.94

6.63

-51.51

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz

[

TIMP VBN perer 1 171)

REW 1 MHz

[T1] MP VIEY

Marker 1 [T1]

VENAT 3 MHZ 1043 dBim WBIVAD He 137 dEm
51 et 21 dim At 2008 ST 20ms 241108 GHz g1 et 21 cm At 2008 ST 2155 241412 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]
! -40.13 dBm -54 37 dBm
" 233000 GHz 230000 GHz
Warker 3[T1] Marker 3(T1]
-50.06 dBin 1 6136 dEim
248350 GHz 248350 GHz
Marker 4[T1] Marker 4[T1]
-40.13 dEm -54.37 dEm
239000 GHz 230000 GHz
Warker §[11] Marker 5 [T1]
4787 dBn 6133 dEim
/ \ = 248912 GHz J \ 248385 GHz
Mm . / \
1
| i (@) i | (@)
8 T T T T T T : 78 T T T T
Start 231 GHz 19 MHzt Stop 2.5 GHz A D T Start 231 GHz 19 MHzd Stop 2.5 GHz A D T
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 1434 dBm WBIVAD He 104 dEm
31 Rel 21 dEm At 2005 SWT 20ms 240994 GHz g1 el 21 dom At 208 SWT215s 241048 GHz
Offset 11 6B 1 Warker 2[T1] Offset 11 dB Warker 2[T1]
-40.41 dBm 5332 dBm
ok 239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]
-49.15 dBm 1 6095 dEm
248350 GHz 248350 GHz
Marker 4[T1] Marker 4 T1]
-38.55 dBm 5332 dBm
238961 GHz 239000 GHz
Marker 5 [11] Marker 5 [11]
-47.55 dBm 6034 dEm
I! \ — 248879 GHz J \ 248352 GHz
Mm .
" i
| i (.) i | (@)
8 T T T T T © 794 T T T T :
Start 2.31 GHz 18 WHz! Stop 2.5 GHz Start 231 GHzZ 19 MHzi Stop 2.5 GHz A D T
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802.11g - Channel 6

Conducted spurious emission table

No.| Frequency | SUGY uimit | wergin | RO YOO KB {EECSET ove

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1625 PK 51.75 74 -22.25 -53.08 -53.23 6.63 -43.51
2 1625 AV 41.85 54 -12.15 -63.04 -63.06 6.63 -53.41
3 4871.875 PK 54.29 74 -19.71 -50.18 -51.08 6.63 -40.97
4 4871.875 AV 43.45 54 -10.55 -61.64 -61.26 6.63 -51.81
5 7315.625 PK 55.77 74 -18.23 -49.16 -49.11 6.63 -39.49
6 | 7315.625AV 44.87 54 -9.13 -60.31 | -59.77 6.63 -50.39

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
VEWAT3 MHZ 11,39 dBm VWY 3 MHZ 4556 dEm
2 et 21 dam At 2008 ST 250 ms 243438 GHz LCET ) At 1008 ST 230 ms: 21 55638 GHz
Offset 1 B Warker 2[T1] Offset 1108
4987 dBn
222500 GHz
Marker 3[T1]
-47.39 0B
13.3218% GHz
4 4
p 5 p
2
r Ty | e o PR 50
b i kb i
™ T T T T 794 T T T T T :
Start 1 GHz 1.25 GHzd Stop 13.5 GHz Stait 13.5 GHz 1.15 GHz/ Slop 25 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VEW 1 KHZ 262 dBm VBN kHZ 5751 aBm
1 et 21 dm At 2008 SWT145 s 243780 GHz o e 2 e At 1008 SAT135s 2152187 GHz
Offset 1100 Marker 2(T1] Offset 11 08
61,35 dEm
222812 GHz
T Marker 3[T1]
-59.34 dBm
309375 GHz
b1 :
- N
- R O b R T N N AN T ey
8 T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHz/ Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 1219 dBm VN 3 MHE 45,26 dEim
51 et 21 dim At 2008 ST 250 ms 243125 Gl o1 L Re 21 e At 1048 ST 230 me 24 54925 GHz.
Offset 11 o8 Marker 2 [T1] Offset 11 B
-49.97 dEm
229062 Gz
Warker 3[T1]
-47.36 dBm
318438 GHz
p . 4
7
'5°’WMWWWMW 5
8 T T T T 78 T T T T
Start 1 GHz 1.25 GHzv Stop135GHz  IENENEEEEEN Start 13.5 GHz 115 GHz! Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ 249 dBm VB kHz 5735 dBm
31 Rel 21 dEm At 2005 SWT145 s 243750 Gl 5y _Ft 21 dbm At 1098 SAT135s 21 55638 GHz.
Offset 11 6B Marker 2 [T1] Offset 11 B
-61.22 dBm
235000 GHz
T Marker 3[T1]
-59.52 dBm
342188 GHz
- - T
% 3
- AT e T RPN aw LN AN
8 T T T T : 794 T T T T T !
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 13.5 GHz 115 GHzl Stop 25 GHr
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BURY

Bandedge table

Frequency

e (MH2)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correct

Chain0

Chainl

(dB)

Factor

EIRP
Level
(dBm)

ion

2389.99 PK

58.97

74

-15.03

-47.28

-44.9

6.63

-36.29

2388.9925 AV

46.87

54

-7.13

-59.57

-56.9

6.63

-48.39

1
2
3 2484.705 PK

59.19

74

-14.81

-45.74

-45.68

6.63

-36.07

4 2484.99 AV

46.83

54

-7.17

-59.33

-57.09

6.63

-48.43

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 15,08 dBm WBIVAD He 1 40 dEm
51 et 21 dim At 2008 ST 20ms 244029 GHz g1 et 21 cm At 2008 ST 2155 243872 GH
Offset 11 o8 T Warker 2 [T1] offset 11 o8 Marker 2[T1]
-47.35 0B -59.42 dEm
g, 239000 GHz 230000 GHz
Warker 3[T1] 1 Marker 3(T1]
-47.11 dBm -53.09 dEim
2.48350 GHz o 248350 GHz
Marker 4[T1] Marker 4[T1]
-45.91 dEm -59.42 dEm
233090 GHz 230000 GHz
Warker §[11] Marker 5 [T1]
-45.74 dBm 5309 dEim
l \ = 248470 GHz ] \ 248350 GHz
" uAnhMu““Nw' 'w‘ﬁwu // \\
| i (eiz’) i | <€533>
8 T T T T T T : 78 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz
REW 1 MHz [MIMPVBN et REWA1 Mz [TUMPVEN praer 1 11)
VENAT 3 MHZ 13.50 dBm WBIVAD He 1 68 dBm
31 Rel 21 dEm At 2005 SWT 20 m 243516 GHz g1 el 21 dom At 208 SWT215s 243844 GHz
Offset 11 6B T Warker 2[T1] Offset 11 dB Warker 2[T1]
-45.40 0Bm 58,94 dBm
Ay 2.38000 GHz 238000 GHz
Marker 3[T1] 1 Marker 3(T1]
4655 dBm 5658 dEm
248350 GHz o, 248350 GHz
Marker 4[T1] Marker 4 T1]
-44.90 ¢Bm 56,90 dBm
238999 GHz 238999 GHz
Marker 5 [11] Marker 5 [11]
-44.77 dBm 57 09 dEm
l/ -\ — 248447 GHz ) \ 248439 GHz
" " muMﬂ“'”ﬁw wwwwhmﬁ*wﬁu / \
1 \
| i (%ii) i | (653})
8 T T T T T © 794 T T T T L
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2,31 GHz 19 MHzf Stop 2.5 GHz
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802.11g - Channel 11
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 52.83 74 -21.17 | -51.96 | -52.19 6.63 -42.43

2 4925 AV 43 54 -11 -62.08 | -61.73 6.63 -52.26

3 | 7384.375PK 56.01 74 -17.99 | -49.04 | -48.74 6.63 -39.25

4 7381.25 AV 44.76 54 -9.24 -60.24 | -60.04 6.63 -50.5
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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REW 1 MHz [TIMPVEY e oy REWA 1 hiHz TMPVEN e
WER 3 HZ 7.54 0B WEWY 3 MHZ 4483 dBm
oy Fet 21 dBm At 2008 ST 250 ms 248038 Gz oy et 21 a8 Att 1008 ST 230 ms 21 E7650 oHz
Offset 1108 Warker 2[T1] Offset 1108
-49.76 dBm
! 1.25000 GHz
Marker 3[T1]
-42.22 0B
549685 GHz
3
p 4 1
: |
0] .ll#n. ™ rran Loy JW 50|
;W L Ul LT T
™ T T T T 794 T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REWY 1 hHz TMPVEN ey
VEW 1 KHZ .47 dBm VBN kHZ 5745 aBm
1 et 21 dm At 2008 SWT145 s 245938 GHz o et em At 1008 SWT1355 21 54487 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
-61.56 dEm
227500 GHz
Marker 3[T1]
1 -59.54 dBm
310938 GHz
3 .
" LN
r - o
8 T T T T T 794 T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VB3 MHZ 814 dBm WEWY 3 hiHz -45.09 dBm
51 et 21 dim At 2008 ST 250 ms 245625 GHz g1 et 21 cm At 1008 ST 230 s 2186212 Hz
Offset 11 o8 Warker 2 [T1] offset 11 o8
-49.71 dEm
249062 Gz
Warker 3[T1]
-47.76 dBm
343750 GHz
; . 1
B 3
. IO R e b 504
MR R —y e
8 T T T T T 78 T T T
Start 1 GHz 1.25GHzi Stop135GHz  ENEECEEEE Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ .23 dBm VB kHz 5754 dEim
31 Rel 21 dEm At 2005 SWT145 s 245938 GHz g1 el 21 dom At 10dB SMT135s 21 52475 bz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.39 dBm
227500 GHz
Marker 3[T1]
1 -59.51 dBm
308750 GHz
K E T
) A
- gy I S e R P N N e
8 T T T T © 794 T T T L
Start 1 GHz 125 GHz! Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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BURY

Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP
Factor | Level

Level
MH2) | gBuvim)| (@BUVM) | (@B) | chaino | chaint | (dB) |(dBm)

No.

1 | 2387.1875PK 56.72 74 -17.28 -47.08 | -49.67 6.63 -38.54
2 2389.99 AV 43.57 54 -10.43 -61.51 | -61.16 6.63 -51.69
3 | 24835175 PK 65.53 74 -8.47 -41.56 | -37.92 6.63 -29.73

4 | 2483.5175 AV 51.3 54 -2.7 -54.98 | -52.56 6.63 -43.96

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
B3 MHz 919 dBm WEWV10 He 229 dBm
51 et 21 dim At 2008 ST 20ms 246537 GHz g1 et 21 cm At 2008 SWT 2155 246461 GH
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]
1 -50.82 0B 61 51 dEm
239000 GHz 230000 GHz
m Marker 3 [T1] Warker 3(T1]
-41.97 dBim ; -54.94 dEim
248350 GHz 248350 GHz
Marker 4[T1] Marker 4[T1]
-47.08 dEm 61 51 dEm
238719 GHz A 230000 GHz
J \ Warker §[11] [ \ Marker 5 [T1]
-40.50 dBin 5489 dBim
J \ 248371 GHz

, \ = 2.48409 GHz

o — — @ - F @

T T T T T
Start 231 GHr 19 MHz! Stop 2.5 GHz A D T Start 231 GHz

T T
18 MHz/ Stop 2.5 GHr A D T

Chain 1
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VERAES MHz 11030 dBm VB0 He -1 57 dem
31 Rel 21 dEm At 2005 SWT 20ms 248357 GHz g1 el 21 dom At 208 SMT 2155 248357 GHz.
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
1 -49.63 dBim 6117 dBim
4 239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]
-37.75 dBm 1 5255 dEm
248350 GHz 248350 GHz
Marker 4[T1] Marker 4 T1]
-48.00 dBm 6116 dBm
238153 GHz - 238999 GHz
} \ Marker 5 [11] J ' Marker 5 [11]
-37.75 dBm 5255 dEm

/ \ — 2.48350 GHz E } 1 248350 GHz

G - F — @

T : T T T
Stop 2.5 GHz Start 231 GHzZ 19 MHzi Stop 2.5 GHz

| F (
EE] .

T T T
Start 2.31 GHz 18 MHz!
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802.11g - Channel 12
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4931.25 PK 53.55 74 -20.45 | -51.02 | -51.71 6.63 -41.71

2 | 4934.375AV 42.38 54 -11.62 -62.64 | -62.41 6.63 -52.88

3 7400 PK 54.6 74 -19.4 -50.63 -50 6.63 -40.66

4 7400 AV 43.85 54 -10.15 | -61.14 | -60.97 6.63 -51.41
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
VEWAT3 MHZ 419 dBm VWY 3 MHZ 4619 dEm
oy Fet 21 dBm At 2008 ST 250 ms 2 46675 Gz oy et 21 a8 Att 1008 ST 230 ms 24 55788 GHz
Offset 1108 Warker 2[T1] Offset 1108
-50.10 dBim
219062 GHz
! Marker 3[T1]
-47.26 0B
340035 GHz
p El T
- = wwwwvwhwwwwwﬂ'
™ T T T T T 794 T T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VB kHz _5.06 dBim VBV 1 kHz -58.08 d4Bm
1 et 21 dm At 2008 SWT145 s 246563 GHz o et em At 1008 SAT135s 2155083 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
-62.10 dEm
223438 GHz
Marker 3[T1]
-60.01 dBm
I 309667 GHz
2 ? X
- 4 AN AN e T AWW
8 T T T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VB3 MHZ 568 dBm WEWY 3 hiHz 4583 dBm
51 et 21 dim At 2008 ST 250 ms 246875 GHz g1 et 21 cm At 1008 ST 230 ms 21 59600 GHz.
Offset 11 o8 Warker 2 [T1] offset 11 o8
-50.03 dEm
1 230000 GHz
Warker 3[T1]
-47.86 dBm
319667 GHz
p - -
2
B N B e G
8 T T T T T T 78 T T T T
Start 1 GHz 125 GHzi Step135GHz NI Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VBT kHz 415 dBm VBNV kHz 5793 dBm
31 Rel 21 dEm At 2005 SWT145 s 246875 GHz g1 el 21 dom At 10dB SWT135s 2185350 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.83 dBm
232187 GHz
Marker 3[T1]
-59.88 dBm
1 308438 GHz
i X
y ; | A
Y T o e e P e e A A ST e e T
8 T T T T T : 794 T T T T T !
Start 1 GHz 125 GHzf Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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BURY

Bandedge table

e (MH2)

Frequency

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB)

ChainO | Chainl

Factor
(dB)

EIRP
Level
(dBm)

2389.0875 PK

55.66

74 -18.34

-50.05 | -48.56

6.63

-39.6

2389.8475 AV

42.97

54 -11.03

-62.18 -61.7

6.63

-52.29

1
2
3

2483.6125 PK

64.88

74 -9.12

-43.1 -38.23

6.63

-30.38

4

2483.5175 AV

51.65

54 -2.35

-54.97 | -52.02

6.63

-43.61

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 57 dbm WBIVAD He 551 dam
51 et 21 dim At 2008 ST 20ms 2 4549 Gl o1 L Re 21 e At 2008 SAT2155 246471 GHz
Qffset 11 08 Marker 2[T1] Oiteet 1108 Marker 2[T1]
-50.55 dEm 6219 dEm
1 239000 GHz 230000 GHz
Warker 3[T1] Marker 3(T1]
rﬁﬁ\ -42.58 dBim _54.97 dBim
248350 GHz 248350 GHz
} \ Marker 4[T1] Marker 4[T1]
-45.56 0B 6218 dEm
233766 GHz m 238994 GHz
Warker §[11] Marker 5 [T1]
-42.28 dBm -54.97 dEim
/ \ = 249620 GHz ‘ l 248352 GHz
l \ ® } k
: muwwﬂ“*mr ) / \
, 4
|
| i (€533> i ] (eiz})
8 T T T T T T : 79 T T T T
Start 231 GHz 19 MHzt Stop 25 GHz A D T Start 231 GHz 19 MHzd Stop 2.5 GHz A D T
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 730 dBm WBIVAD He 485 dBm
31 Rel 21 dEm At 2005 SWT 20ms 2 48985 Gl 5y _Ft 21 dbm At 2048 SAT25s 248927 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
-50.28 dBm 61 72 d8m
L 239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]
M\ 3844 dBm -5202dBm
248350 GHz 1 248350 GHz
Marker 4[T1] Marker 4 T1]
48,47 dbm ’rwﬁ\\ 51 63 B
238733 GHz 238980 GHz
Marker 5 [11] Marker 5 [11]
-36.22 dBm 5202 dEm
/ I\ — 248366 GHz ‘ ‘ 248350 GHz
. A
" ; ol 'A//”’//
e ——
| i ('I[) | ] (Eia)
8 T T T T T : 794 T T T T !
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2,31 GHz 19 MHzf Stop 2.5 GHz
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802.11g - Channel 13
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 4946.875PK 52.52 74 -21.48 | -52.39 | -52.37 6.63 -42.74

2 | 4940.625 AV 42.42 54 -11.58 -62.43 | -62.54 6.63 -52.84

3 | 7415.625PK 55.1 74 -18.9 -49.81 | -49.79 6.63 -40.16

4 | 7415.625 AV 44.1 54 -9.9 -60.65 | -60.96 6.63 -51.16
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
WER 3 HZ 512 dBm WEWY 3 MHZ 4625 dBm
oy Fet 21 dBm At 2008 ST 250 ms 2 48675 Gz oy et 21 a8 Att 1008 ST 230 ms 21 88182 oHz
Offset 1108 Warker 2[T1] Offset 1108
-50.10 dBin
225000 GHz
Marker 3[T1]
-47.94 0B
s 1258125 GHz
p -4 t
B 3
r b g
W
73 : ; ; T 79 T T T 3
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VB kHz 14.45 dBm VBV 1 kHz -58:12 4Bm
1 et 21 dm At 2008 SWT145 s 246875 GHz o et em At 1008 SAT135s 2185350 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
-62.15 dEm
226250 GHz
Marker 3[T1]
-60.07 dBim
310938 GHz
E 1 E
2 ? X
. r N
LT L N R e R Y~ Ly A | e AN il e gl S T el
8 T T T T T 794 T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 335 dBm VN 3 MHE 4645 dBm
51 et 21 dim At 2008 ST 250 ms 247187 GHz g1 et 21 cm At 1008 ST 230 ms: 2150462 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8
-50.25 dEm
173125 Gz
Warker 3[T1]
-47.72 dBm
L 303437 Gz
p 5 E T
2
T P s N
8 T T T T T 78 T T T
Start 1 GHz 125 GHzi Step135GHz NI Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VBT kHz 1368 dBm VBNV kHz 5815 dBm
31 Rel 21 dEm At 2005 SWT145 s 246875 GHz g1 el 21 dom At 10dB SWT135s 2155638 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
6217 dBm
225000 GHz
Marker 3[T1]
-60.06 dBm
341875 GHz
1
2| 2 X
- * - M/\,»WW'\/VAW
8 T T T T T © 794 T T T !
Start 1 GHz 125 GHz! Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB) Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

2387.4725 PK

54.57

74

-19.43 -50.66

-50.02

6.63

-40.69

2389.5625 AV

41.89

54

-12.11 -62.92

-63.11

6.63

-53.37

1
2
3

2483.5175 PK

69.05

74

-4.95 -35.35

-36.42

6.63

-26.21

4

2483.5175 AV

51.94

54

-2.06 -53.37

-52.59

6.63

-43.32

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 597 dBim WBIVAD He 4512 dEm
51 et 21 dim At 2008 ST 20ms 246993 GHz g1 et 21 cm At 2008 SWT 2155 246570 GHz
Qffset 11 08 Marker 2[T1] Oiteet 1108 Marker 2[T1]
-52.24 dEm 6295 dEm
239000 GHz 230000 GHz
Warker 3[T1] Marker 3(T1]
-35.98 dBm -53.28 dEim
1 248350 GHz 248350 GHz
Marker 4(T1] Merker 4[T1]
m -49.76 dEm 6292 dBim
236065 GHz - 238061 GHz
Warker §[11] Marker 5 [T1]
-35.35 dBm m 5328 dBim
/ \7 248352 GHz ) l 248350 GHz
N uﬂmmj }
m
50 L
[N T /
| i (eiza) i ] <€533>
8 T T T T T T : 79 T T T T
Start 231 GHz 19 MHzt Stop 25 GHz A D T Start 231 GHz 19 MHzd Stop 2.5 GHz A D T
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 208 dBm WBIVAD He 451 dBm
31 Rel 21 dEm At 2005 SWT 20ms 246970 GHz g1 el 21 dom At 208 SMT 2155 247330 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
-51.86 dBm 6313 dBm
239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]
1 -36.06 dBm 5252 dEm
248350 GHz 248350 GHz
Marker 4[T1] Marker 4 T1]
-49.52 dBm 6305 dBm
235137 GHz - 232791 GHz
Marker 5 [11] Marker 5 [11]
+35.05 dBm m 5252 dEm
J ‘7 248375 GHz ) l 248350 GHz
: “"'“/ \m }
v
[ TS T s A
4 /
t
| i ('I[) | ] (Eia)
8 T T T T T © 794 T T T T !
Start 2.31 GHz 18 MHzf Stop 2.5 GHz Start 2,31 GHz 18 MHz¢ Stop 2.5 GH
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VHT20 - Channel 1

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 1609.375PK 51.58 74 -22.42 | -53.19 | -53.45 6.63 -43.68

2 1606.25 AV 41.76 54 -12.24 | -63.16 | -63.12 6.63 -53.5

3 | 4821.875PK 54.56 74 -19.44 | -49.95 | -50.77 6.63 -40.7

4 | 4821.875AV 43.47 54 -10.53 | -61.61 | -61.26 6.63 -51.79
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
VEWAT3 MHZ 250 dBm VWY 3 MHZ _44.45 dEm
oy Fet 21 dBm att 2008 FWT 250 ms 241350 GHz oy et 21 a8 At 1008 ST 230 me 2484188 GHz
Offset 1148 Warker 2[T1] Offset 1108
1 4886 dBm
234063 GHz
Marker 3[T1]
4317 dBm
550312 GHz
p El 4 1
50 50
™ T T T T T 794 T T T T T :
Start 1 GHz 1.25 GHzd Stop 13.5 GHz Stait 13.5 GHz 1.15 GHz/ Slop 25 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VEW 1 KHZ 086 dBm VBN kHZ 5738 dBm
1 et 21 dm At 2008 SWT145 s 240837 GHz o et em At 1008 SWT1355 21 64200 GHz
Offset 1100 Marker 2(T1] Offset 11 08
-60.72 dEn
235000 GHz
Marker 3[T1]
1 -59.56 0Bm
342188 GHz
h : T
3
. " . A
P N N N e A W
8 T T T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 586 dBm VN 3 MHE 4495 dBm
51 et 21 dim At 2008 ST 250 ms 241250 GHz g1 et 21 cm At 1008 ST 230 s 21 63625 GHr
Offset 11 o8 Warker 2 [T1] offset 11 o8
1 -49.06 dEm
234063 GHz
Warker 3[T1]
4762 dBm
355938 GHz
p . 1
3
. PO TR TR WO o,
o s
8 T T T T T T 78 T T T T
Start 1 GHz 1.25 GHzv Stop135GHz  IENENEEEEEN Start 13.5 GHz 115 GHz! Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ 074 dBm VB kHz 5745 dBm
31 Rel 21 dEm At 2005 SWT145 s 240937 GHz g1 el 21 dom At 10dB SMT135s 21 65350 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-60.02 dBm
235000 GHz
Marker 3[T1]
1 -59.45 dBm
340000 GHz
B T
B Sy R P AWV N W A il
8 T T T T T © 794 T T T T T !
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 13.5 GHz 115 GHzl Stop 25 GHr
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BURY

Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP
Factor | Level

Level
MHZ) | qgavm)| @BUVM) | (@B) | chaino | chainl | (dB) |(dBm)

No.

1 2389.61 PK 66.35 74 -7.65 -38.96 -38.17 6.63 -28.91
2 2389.99 AV 51.83 54 -2.17 -53.71 -52.52 6.63 -43.43
3 2485.56 PK 56.91 74 -17.09 -47.41 -48.65 6.63 -38.35

4 | 2483.5175 AV 43.81 54 -10.19 -61.28 -60.91 6.63 -51.45

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz HIWP VBN e ) REW 1 MHz [T1] WP B

Marker 1 [T1]

VENAT 3 MHZ 10,18 dBim WBIVAD He 1 55 dEim

51 et 21 dim At 2008 ST 20ms 241521 GHz g1 et 21 cm At 2008 SWT 2155 240989 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]

! -40.34 B 5370 dBm

n 2.33000 GHz 239000 GHz

m Warker 3(T1] biarker 3(T1]
-49.34 dBm 1 6129 dBm
2.48350 GHz 248350 GHz
Marker 4 [T1] Marker 4 [T1]
-38.96 dBm -53.70 dBm
} 239981 GHz 4 2738000 GHz

\ Warker § (T1] Marker 5(T1]

-47.41 dBim

/ \ — 2.48556 GHz

\ 6127 dBim
‘ 248366 GHz

- F — @ - F @

T T T T T T
19 MHz! Stop 2.5 GHz A D T Start 231 GHz

T T T
Start 231 GHz 18 MHz/ Stop 2.5 GHr A_D_T

Chain 1

REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e

VENAT 3 MHZ 256 dBm WBIVAD He 1 50 dBm

31 Rel 21 dEm At 2005 SWT 20ms 241364 Gz g1 el 21 dom At 208 SMT 2155 241075 GHz.
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]

1 -39.07 dBm 52,50 dBm

239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]

4852 dBm 1 6091 dEm

248350 GHz 248350 GHz

Marker 4 [T1] Marker d[T1]
~36.17 dBm 5250 dBim
238961 GHz K
/ \ Matker § (1]

239000 GHz
Marker S[T1]
47.21 B 5031 dBm
/ \ — 248489 GHz , l 248350 GHz
b i MM‘. Lo
| i i | (@)
9 T T T i T 7o T T T T :
Start 2.31 GHz 19 MHz! Stop 25 GHz Start 231 Gz 19 WAzt Stop25cHz IR
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VHT20 - Channel 6

Conducted spurious emission table

No.| Frequency | SUGY uimit | wergin | RO YOO KB {EECSET ove

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1625 PK 52.09 74 -21.91 -53.74 -52.05 6.63 -43.17
2 1625 AV 41.89 54 -12.11 -63.02 -63 6.63 -53.37
3 4875 PK 53.36 74 -20.64 -51.74 -51.34 6.63 -41.9
4 4875 AV 43.24 54 -10.76 -61.75 -61.58 6.63 -52.02
5 7312.5 PK 55.69 74 -18.31 -49.49 | -48.95 6.63 -39.57
6 | 7315.625AV 44.97 54 -9.03 -60.26 | -59.62 6.63 -50.29

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
VEWAT3 MHZ 12.50 6B VWY 3 MHZ _45.35 dEm
oy Fet 21 dBm att 2008 FWT 250 ms 43438 GHz oy et 21 a8 At 1008 ST 230 me 21 50400 oz
Offset 71 0B Warker 2[T1] Offset 1108
-50.26 dBim
232187 GHz
Marker 3[T1]
-43.40 0B
551250 GHz
p El 4 1
50 50
™ T T T T T 794 T T T T T :
Start 1 GHz 1.25 GHzd Stop 13.5 GHz Stait 13.5 GHz 1.15 GHz/ Slop 25 GHz
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VEW 1 KHZ 319 dBm VBN kHZ 5713 dBm
1 et 21 dm At 2008 SWT145 s 243438 GHz o et em At 1008 SWT1355 21 66500 GHz
Offset 1100 Marker 2(T1] Offset 11 08
-61.45 dEm
234867 GHz
T Marker 3 [T1]
-59.30 dBim
343437 GHz
- : T
3
K b K A
AT e N S e— AW N WA ST e A e e
8 T T T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 12,49 dBm VN 3 MHE 45,95 dBim
51 et 21 dim At 2008 ST 250 ms 243750 GHz g1 et 21 cm At 1008 ST 230 s 2152187 GHz
Offset T o8 Warker 2 [T1] offset 11 o8
-49.90 ¢Em
233750 Gz
Warker 3[T1]
-47.10 dBm
322812 GHz
p - T
50 ity R
W
8 T T T T T T 78 T T T T
Start 1 GHz 1.25 GHzv Stop135GHz  IENENEEEEEN Start 13.5 GHz 115 GHz! Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ 283 dBm VB kHz 5747 dBm
31 Rel 21 dEm At 2005 SWT145 s 243438 GHz g1 el 21 dom At 10dB SMT135s 21 66787 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.27 dBm
235000 GHz
T Marker 3 [T1]
-59.48 dBm
7.30938 GHz
4 . ;
r " r A Py
AT T T e P e P AV AV N WA A
8 T T T T T © 794 T T T T T !
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 13.5 GHz 115 GHzl Stop 25 GHr
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BURY

Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Chain0

Chainl

Correction
Factor
(dB)

EIRP
Level
(dBm)

2389.135 PK

59.18

74

-14.82

-46.04

-45.43

6.63

-36.08

2388.945 AV

46.89

54

-7.11

-59.3

-57.01

6.63

-48.37

1
2
3

2485.1325 PK

59.5

74

-14.5

-45.45

-45.36

6.63

-35.76

4

2484.99 AV

46.84

54

-7.16

-59.15

-57.19

6.63

-48.42

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 1321 dBm WBIVAD He 254 dBim
51 et 21 dim At 2008 ST 20ms 243526 GHz g1 et 21 cm At 2008 SWT 2155 2 43584 oz
Offset 11 dB T Marker 2[T1] Offset 11 dB Marker 2 [T1]
4783 dEm 5914 dEm
P 239000 GHz 230000 GHz
( ) Warker 3[T1] Marker 3(T1]
46,76 dBim 5888 dBim
248350 Gt AN 248350 GHz
Marker 4[T1] Marker 4[T1]
-46.04 dEM 5914 dEm
233014 GHz 230000 GHz
Warker §[11] Marker 5 [T1]
-45.45 dBm 5885 dBim
/ \‘ = 248513 GHz / \ 24831 GHz
e MM \
" \\\\\
| i (eiza) i | <6533>
8 T T T T T T : 78 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 1382 dBm WBIVAD He 205 dBim
31 Rel 21 dEm At 2005 SWT 20 m 243626 GHz g1 el 21 dom At 208 SWTSs 243506 Gz
Offset 11 48 T Marker 2[T1] Offset 1108 Marker 2[T1]
-46.31 dBm 58,90 dBm
Py 2.39000 GHz 2338000 GHz
[ \ Marker 3 [T1] Marker 3 [T1]
-45.81 dBm 5653 dEm
2.48350 GHz o 248350 GHz
Marker 4[T1] Marker 4 T1]
-45.07 dBm 5701 aBm
238885 GHz 238995 GHz
Marker 5 [11] Marker 5 [11]
-44.62 dBm 5718 dEm
f \ — 248480 GHz / \ 248439 GHz
Aj \%““h
Ll MM M / \
4///// \\\\\
| i (%ii) i | (653})
8 T T T T T : 794 T T T T !
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2,31 GHz 19 MHzf Stop 2.5 GHz
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VHT20 - Channel 11

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 4928.125PK 53.16 74 -20.84 | -51.59 -51.9 6.63 -42.1

2 4925 AV 42.86 54 -11.14 | -62.09 | -61.99 6.63 -52.4

3 | 7384.375PK 55.47 74 -18.53 | -49.46 | -49.41 6.63 -39.79

4 | 7384.375AV 44.63 54 -9.37 -60.18 | -60.37 6.63 -50.63
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW A1 MHz THIME VBN er t (11 REW MHz IMPVIEN oy 1)
VB3 WHz .57 dBim WEWY 3 MHZ _4510dBm
oy _Ret 21 dbm Att 20 0B ST 250 ms 246250 GHz 2y et 21 eBm Att 10 0B AT 230 ms 21 B7075 GHz
Offset 11 dB Warker 2(T1] Offset 1168
1 -49.79 dBm
231562 GHz
Marker 3 [T1]
-42.19 dBm
551250 GHz
3
p . :
; I
y FIPTT L Ll L Lk
quatr L Spigria S
-9 T T T T T 79 T T T T T .
Start 1 GHz 1.25 GHzd Stop 13.5 GHz Stait 13.5 GHz 1.15 GHz/ Slop 25 GHz
REW 1 MHz [T WP VIEW Marker 1 [T1] RV 1 MHZ [T1] WP WIEVY Marker 1 [T1]
WEI 1 KHZ 253 dEm VB 1 kHZ 5759 dBm
oy _Rer 21 dem Att 20 0B SWT145s 246250 GHz oy et 21 eBm Att 1008 SWT135s 21 53338 GHz
Offsst 11 dB Marker 2 [T1] Offset 1168
-61.67 dBm
2.25000 GHz
Marker 3 [T1]
1 -59.47 dBm
313750 GHz
3 '
" A

. R e W W N W N

™ T T T T T T 794 T T T T T
Start 1 GHz 125 GHzl Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz HIWP VBN e 1) REWAY 1 MHz MUMP VBN e )
VEW 3 MHz 04 dBm W 3 MHZ 4514 dBim
21 o et 21 dEm Att 2008 ST 250 ms 245938 GHz 1 Pt 21 e At 1008 ST 230 s 21 54487 GHz.
Offset 1108 Marker 2(T1] Offset 11 0B
-60.07 dBm
225312 GH
Marker 3 (T1]
4667 dBm
316562 Gz

2
i A ik o .
SO e W T e 5°WWVWWWWW

8 T T T T T T 79 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 145 GHal Stop 25 GHz
REW/ 1 MHz MIMPVBY et REWV 1 MHz MUMPVEN e 1)
VEWA KHZ .79 dBm VB kHz 5759 dEim
31 Re1 21 dEm At 2008 SWT145 5 245938 GHz g1 e 21 cBm At 1008 SWT1355 21 83050 GHz
Offset 11 68 Warker 2 [T1] Offset 11 dB
-61.52 dBm
225000 GHz
Warker 3[T1]
1 -5961 dBm
308438 GHz
o .
- N

T e T R e e s ANANA AT e e T

79-|

T T T T T T
Start 1 GHz 1.25GHzé Stop 13.5 GHz Start 13.5 GHz 148 GHz/ Stop 25 GHz
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BURY

Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP
Factor | Level

Level
MH2) | gBuvim)| (@BUVM) | (@B) | chaino | chaint | (dB) |(dBm)

No.

1 | 2313.6575 PK 56.09 74 -17.91 -48.97 | -48.65 6.63 -39.17
2 | 2389.7525 AV 43.51 54 -10.49 -61.59 -61.2 6.63 -51.75
3 2483.66 PK 65.54 74 -8.46 -42.56 | -37.54 6.63 -29.72

4 | 2483.5175 AV 51.82 54 -2.18 -54.46 | -52.04 6.63 -43.44

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz HIWP VBN e ) REW 1 MHz [T1] WP B

biarker 1 [T1]
VEIAS MHz 69 dBn VB0 HE 2

70 dBm

51 et 21 dim At 2008 ST 20ms 245925 GHz g1 et 21 cm At 2008 SWT 2155 246352 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]

1 -50.36 dEm 61 60 dEm

2.39000 GHz 239000 GHz

/h,«.\ Warker 3[T1] Marker 3(T1]
-42.40 dBm 1 -54 46 dBm
2.48350 GHz 248350 GHz
Marker 4 [T1] Marker 4 [T1]
-43.56 dBm m -B1.59 dBm
{ 238624 CHz 4 238942 CHz

\ Warker § (T1] Marker 5(T1]

-40.80 cBim

L
[ AT 7 /( \\
I T ﬁ RN

: F @ F | @

T T T
Stop 2.5 GHz A D T Start 231 GHz

-54.46 dBim
248352 GHz

T T T T
Start 231 GHz 18 MHz! 18 MHz/ Stop 2.5 GHr A_D_T

REW 1 MHz [MIMPVBN et REWA1 Mz [THMPYEN ke 1 1)

VB3 MHZ .41 dBm WEWV 10 Hz 239 dBm

LEET ) Att 20 dB ST 20 ms 245115 GHz LEET ) att 2008 SM 255 246095 CHz
ST e Marker 2[11] Offset 11 o8 Marker 2{T1]

1 -49.98 dBm -61.224Bm

239000 GHz 238000 GHz

Matker 3111 Matker 3(T1]
38,65 dBm | -52.03 dBm
248350 Gz 248350 GHz
Marker 4 [T1] Marker d[T1]
-45.00 cBm -61.20 dBim
237876 GHz K

238980 GHZ
Marker § [T1]
3754 dBim

Matker 5 [T1]
/ \ — 248386 GHz

-52.03 dEm
\ 248350 GHz

N — — @ - F — @

T T T T : T T T
Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 2,31 GHz 19 MHzf Stop 2.5 GHz
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VHT20 - Channel 12

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4937.5 PK 53.06 74 -20.94 | -51.84 | -51.85 6.63 -42.2

2 4931.25 AV 42.88 54 -11.12 -62.3 -61.76 6.63 -52.38

3 7400 PK 55.44 74 -18.56 | -49.18 | -49.77 6.63 -39.82

4 | 7403.125 AV 44.23 54 -9.77 -60.65 | -60.69 6.63 -51.03
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REWA 1 hiHz TMPVEN e
VEWAT3 MHZ 555 dBm VWY 3 MHZ _45.04 dBim
oy Fet 21 dBm At 2008 ST 250 ms 2 46675 Gz oy et 21 a8 Att 1008 ST 230 ms 21 74850 oz
Offset 1108 Warker 2[T1] Offset 1108
-50.11 dBm
229688 GHz
' Marker 3[T1]
-46.50 0B
554375 GHz
2
r 1 Y " P
sl R G gt
™ T T T T 794 T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REWY 1 hHz TMPVEN ey
VEW 1 KHZ 515 dBm VBN kHZ 5760 dBm
1 et 21 dm At 2008 SWT145 s 246563 GHz o et em At 1008 SAT135s 2152762 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
61,80 dEm
222812 GHz
Marker 3[T1]
-59.72 dBm
I 309667 GHz
2] 2 X
e ) /u./\/'\/'\..,\,r‘\/'\/-~/v~~».,-«~-—--"'\»/'\"A'N
8 T T T T 794 T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 4.99 dBim VN 3 MHE 4520 dBim
51 et 21 dim At 2008 ST 250 ms 246563 GHz g1 et 21 cm At 1008 ST 230 ms: 2153275 oHz
Offset 11 o8 Warker 2 [T1] offset 11 o8
-45.75 dEm
4 232613 Ghz
Warker 3[T1]
-47.45 dBm
348750 GHz

8 T T T T 78 T T T T
Start 1 GHz 1.25 GHzv Stop135GHz  IENENEEEEEN Start 13.5 GHz 115 GHz! Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ _4.70 dBm VB kHz 5773 dBm
31 Rel 21 dEm At 2005 SWT145 s 248563 GHz g1 el 21 dom At 10dB SMT135s 21 63338 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.58 dBm
226250 GHz
Marker 3[T1]
-59.86 dBm
1 341250 GHz
b B 1
9 3
E " | A,
[ [ AT A A el TN TN Bt il
8 T T T T © 794 T T T T !
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 13.5 GHz 115 GHzl Stop 25 GHr
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Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP
Factor | Level

Level
MH2) | gBuvim)| (@BUVM) | (@B) | chaino | chaint | (dB) |(dBm)

No.

2388.8025 PK 55.91 74 -18.09 -49.26 | -48.74 6.63 -39.35

1
2 2389.325 AV 43.14 54 -10.86 -61.94 | -61.58 6.63 -52.12
3 2484.705 PK 64.66 74 -9.34 -42.48 | -38.77 6.63 -30.6

4 | 2483.5175 AV 51.46 54 -2.54 -54.89 | -52.36 6.63 -43.8

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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VENAT 3 MHZ 533 dBim WBIVAD He 5,95 dEim
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4 M % / \ =
| i "
P
| ——————————
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Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
-49.82 dBm 61 51 dBm
1 239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]
M -39.27 dBm 5232 dEm
2.48350 GHz s 248350 GHz
Marker 4[T1] Marker 4 T1]
-48.47 cBim /\H\ <6158 dBim
236600 GHz - 238932 GHz
Marker 5 [11] Marker 5 [11]
-38.72 dBm 5232 dEm
f \ — 248433 GHz - } l 248350 GHz
| it / \
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Start 2.31 GHz 18 WHz! Stop 2.5 GHz Start 231 GHzZ 19 MHzi Stop 2.5 GHz A D T
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VHT20 - Channel 13
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4943.75 PK 53.44 74 -2056 | -51.69 | -51.24 6.63 -41.82

2 | 4940.625 AV 42.73 54 -11.27 -62.22 | -62.13 6.63 -52.53

3 | 7415.625PK 55.1 74 -18.9 -50.35 | -49.31 6.63 -40.16

4 7418.75 AV 44.6 54 -9.4 -60.28 | -60.33 6.63 -50.66
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O
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Offset 11 08 Marker 2[T1] Offset 1108
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p 5 p
1
S e e
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o 2 X
r 4 r EN
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Offset 11 o8 Warker 2 [T1] offset 11 o8
-49.30 GEm
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Bandedge table

No.

Frequency
(MHz)

Emission
Level

(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

2375.55 PK

54.65

74

-19.35

-50.03

-50.48

6.63

-40.61

2388.66 AV

42.13

54

-11.87

-62.7

-62.85

6.63

-53.13

1
2
3

2483.565 PK

68.03

74

-5.97

-36.75

-36.99

6.63

-27.23

4

2483.5175 AV

51.75

54

-2.25

-53.41

-52.9

6.63

-43.51

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0
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[T11MP VIEW
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5
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Marker 1 [T1]
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Marker 4[T1] Marker 4 T1]
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;
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VHT40 - Channel 3
Conducted spurious emission table
Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 1615.625PK 51.72 74 -22.28 -54.11 | -52.41 6.63 -43.54
2 1615.625 AV 41.75 54 -12.25 -63.12 | -63.18 6.63 -53.51
3 | 4840.625PK 53.56 74 -20.44 -51.43 | -51.25 6.63 -41.7
4 | 4840.625 AV 43.17 54 -10.83 -61.84 | -61.63 6.63 -52.09
5 7268.75 PK 55.53 74 -18.47 -48.77 | -50.06 6.63 -39.73
6 7265.625 AV 44.59 54 -9.41 -60.29 | -60.33 6.63 -50.67
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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REW 1 MHz [TIMPVEY e oy REWA 1 hiHz TMPVEN e
WER 3 HZ 1.85 dBm WEWY 3 MHZ 4550 dBm
oy Fet 21 dBm att 2008 FWT 250 ms 242188 GHz oy et 21 a8 At 1008 ST 230 me 2459813 oHz
Offset 1108 Warker 2[T1] Offset 1108
-44.31 dBm
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4 4
50|
™ T T T T T 794 T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
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VB kHz 7.95 dBim VBV 1 kHz -57 50 4Bm
1 et 21 dm At 2008 SWT145 s 242813 GHz o et em At 1008 SWT1355 21 52475 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
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235000 GHz
Marker 3[T1]
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340000 GHz
1
I ;
K e K
= T AW W AV AV e g
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51 et 21 dim At 2008 ST 250 ms 242813 GHz g1 et 21 cm At 1008 ST 230 s 21 54487 GHz.
Offset 11 o8 Warker 2 [T1] offset 11 o8
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234375 GHz
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-47.95 dBm
10.20625 GHz
; . 1
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50 50
8 T T T T T 78 T T T
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REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VBT kHz 774 dBm VBNV kHz 5733 dBm
31 Rel 21 dEm At 2005 SWT145 s 242188 GHz g1 el 21 dom At 10dB SMT135s 21 83050 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
57,68 dBm
235000 GHz
Marker 3[T1]
-59.38 dBm
322812 GHz
1
. 1
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(g e T PN S i et P e S
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Start 1 GHz 125 GHzf Stop 13.5 CHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB) Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

2388.2325 PK

69.3

74

-4.7 -33.13

-41.87

6.63

-25.96

2389.9425 AV

51.38

54

-2.62 -53.79

-53.27

6.63

-43.88

1
2
3

2486.1775 PK

63.28

74

-10.72 -39.85

-44.64

6.63

-31.98

4

2483.6125 AV

48.03

54

-5.97 -57.34

-56.45

6.63

-47.23

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz [T1IMP VB

REW 1 MHz

Warker 1 [T1] [TMPYEY e 1 (711
VENAT 3 MHZ 67 dbm WBIVAD He 904 dEim
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-40.15 dBm -53.27 dBm
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-43.81 dBm 5648 dEm
MVM 2.48350 GHz 248350 GHz
[ W Marker 4 T1] 1 Warker 4 [T1)
-33.28 0Bm -53.27 dBm
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VHT40 - Channel 6
Conducted spurious emission table
Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1625 PK 51.08 74 -22.92 -54.29 | -53.39 6.63 -44.18
2 1625 AV 41.78 54 -12.22 -63.05 -63.2 6.63 -53.48
3 | 4871.875PK 54.19 74 -19.81 -50.54 | -50.88 6.63 -41.07
4 | 4871.875AV 43.09 54 -10.91 -61.89 | -61.74 6.63 -52.17
5 7312.5 PK 55.18 74 -18.82 -49.48 | -49.97 6.63 -40.08
6 7312.5 AV 44.51 54 -9.49 -60.39 -60.4 6.63 -50.75
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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-45.54 0B
1 225037 GHz
Warker 3[T1]
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Marker 3[T1]
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

(dBuV/m)

Limit Margin

(dB)

Raw Value (dBm)

Correction

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

2389.515 PK

71.7

74 -2.3

-31.69

-35.54

6.63

-23.56

2389.99 AV

52.17

54 -1.83

-53.8

-51.87

6.63

-43.09

1
2
3

2483.755 PK

69.84

74 -4.16

-37.75

-33.41

6.63

-25.42

4

2483.5175 AV

54.13

54 *0.13

-51.41

-50.21

6.63

-41.13

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX A)
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ain 0
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Offset 10.5d8 Marker 2(T1] Offset 10.5 Bt Marier 2 [T1]
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-35.29 dBm 1 -50.21 dBm
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5
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+
| i (@) i i <@>
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Start 2.31 GHz 19 MHzf Stop 2.5 GHz Start 231 GHz 19 MHz# Stop 2.5 GHZ
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VHT40 - Channel 9
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4906.25 PK 53.83 74 -20.17 | -50.47 | -51.77 6.63 -41.43

2 | 4903.125 AV 42.91 54 -11.09 -61.94 | -62.04 6.63 -52.35

3 | 7353.125PK 55.96 74 -18.04 | -49.15 | -48.74 6.63 -39.3

4 | 7359.375 AV 45.03 54 -8.97 -59.69 | -60.05 6.63 -50.23
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain 0
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Bandedge table

No.

Frequency
(MHz)

Emission
Level

(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB)

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

2384.8125 PK

63.78

74

-10.22

-46.9

-38.73

6.63

-31.48

2389.9425 AV

46.37

54

-7.63

-58.79

-58.29

6.63

-48.89

1
2
3

2484.7525 PK

66.67

74

-7.33

-44.1

-35.82

6.63

-28.59

4

2483.6125 AV

49.28

54

-4.72

-56.24

-55.08

6.63

-45.98

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain 0

REW 1 MHz

[T11MP VIEW

REW 1 MHz

Warker 1 [T1] [TMPYEY e 1 (711
VENAT 3 MHZ 80 cBm WBIVAD He 9,94 dEim
51 et 21 dim At 2008 ST 20ms 244746 GHz g1 et 21 cm At 2008 SWT 2155 245017 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]
-46.95 0B 58 80 dEm
239000 GHz 230000 GHz
1 Warker 3[T1] Marker 3(T1]
-43.86 dBm -56.35 dBim
P~ 2.48350 GHz 248350 GHr
¥ Marker 4[T1] | Marker 4[T1]
-38.94 0B 5875 dEm
233025 GHz g 238985 GHz
Warker §[11] Marker 5 [T1]
3781 dBm -56.20 dEim
/ \ = 248908 GHz ‘ ‘ 248371 GHz
7 4 J l
e
] (6533) ! ] (egg}}
8 T T T T T T : 79 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz A D T
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 1,95 dBm WBIVAD He 354 dBm
31 Rel 21 dEm At 2005 SWT 20ms 245977 GHz g1 el 21 dom At 208 SMT 2155 244917 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
4451 dBm -58.29 dBm
239000 GHz 239000 GHz
1 Marker 3[T1] Marker 3(T1]
-42.85 dBm -55.05 dEm
s 243350 GHz 248350 GHz
1 Marker 4[T1] | Marker 4 T1]
-38.73 0Bm -58.29 dBm
238481 GHz - 239000 GHz
Marker 5 [11] ]I’ Marker 5 [11]
-35.52 dBm 54,54 dEm
/ \ — 248475 GHz ‘ \ 250000 GHz
; | \
Y Il
50 \
1 ('I[) ! ] (eia)
8 T T T T T © 794 T T T T L
Start 2.31 GHz 18 WHz! Stop 2.5 GHz Start 231 GHzZ 19 MHzi Stop 2.5 GHz A D T
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VHT40 - Channel 10
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4918.75 PK 53 74 -21 -52.34 -51.5 6.63 -42.26

2 | 4915.625 AV 42.79 54 -11.21 -62.06 | -62.16 6.63 -52.47

3 7368.75 PK 55.4 74 -18.6 -49.01 | -50.06 6.63 -39.86

4 | 7371.875AV 44.59 54 -9.41 -60.26 | -60.36 6.63 -50.67
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REWA 1 hiHz TMPVEN e
WER 3 HZ 026 dBm WEWY 3 MHZ 4570 dBm
oy Fet 21 dBm At 2008 ST 250 ms 245313 GHz oy et 21 a8 Att 1008 ST 230 ms 21 B5053 GHz
Offset 1108 Warker 2[T1] Offset 1108
-48.24 dBm
232187 GHz
Marker 3[T1]
1 -45.29 dBm
543435 GHz
p g p
e t O " " & m
50 K
e’ T W iy SRS T T VW T
™ T T T T T 794 T T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Stop 28 GHz
REW 1 MHz TIMP VB e REWY 1 hHz TMPVEN ey
VB kHz 046 dBm VBV 1 kHz -57.76 4Bm
1 et 21 dm At 2008 SWT145 s 245313 GHz o et em At 1008 SWT1355 2154200 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
-61.15 dEm
235000 GHz
Marker 3[T1]
-59.19 0Bm
253350 GHz
1
E - 1
- AT e e ——— T i S AA S i e ST
8 T T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VB3 MHZ 0.55 dBm WEWY 3 hiHz 4586 dBm
51 et 21 dim At 2008 ST 250 ms 245000 GHz g1 et 21 cm At 1008 ST 230 s 24 53488 GHz.
Offset 11 o8 Warker 2 [T1] offset 11 o8
4667 dEm
220000 GHz
1 Warker 3[T1]
-45.52 dBim
253437 GHz
8 T T T T T 78 T T T T
Start 1 GHz 1.25GHzi Stop135GHz  ENEECEEEE Start 13.5 GHz 145 GHz/ Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VBT kHz 887 dBm VBNV kHz -57 87 dBm
31 Rel 21 dEm At 2005 SWT145 s 245625 GHz g1 el 21 dom At 10dB SMT135s 21 52475 ohz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.07 dBm
235000 GHz
Marker 3[T1]
-59.28 dBm
253350 GHz
1
K f - 1
, S+ W N AP e W S SRS
8 T T T T © 794 T T T T T L
Start 1 GHz 125 GHz! Stop 13 5 GHz Start 135 GHzZ 145 oHz/ Stop 25 GHz
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Bandedge table

Emission
Level
(dBuV/m)

Frequency Limit

e (MH2)

(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB)

ChainO | Chainl

Factor
(dB)

EIRP
Level
(dBm)

2383.435 PK 63.89 74

-10.11

-38.87 | -45.43

6.63

-31.37

2389.9425 AV 46.09 54

-7.91

-58.59 | -59.04

6.63

-49.17

1
2
3 | 2484.2775 PK

70.07 74

-3.93

-32.6 -39.68

6.63

-25.19

4 | 2483.5175 AV 52.22 54

-1.78

-53.16 | -52.24

6.63

-43.04

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 74 dbm WBIVAD He 051 dBm
51 et 21 dim At 2008 ST 20ms 245036 GHz g1 et 21 cm At 2008 ST 2155 245925 GHz
Offset 11 o8 Warker 2 [T1] offset 11 o8 Marker 2[T1]
-46.35 0B 5860 dEm
239000 GHz 230000 GHz
1 Warker 3[T1] Marker 3(T1]
-41.24 dBm 5317 dBim
T 2.48350 GHE 248350 GHz
T Marker 4[T1] B Marker 4[T1]
-38.57 0B 58 59 dEm
233343 GHz 238994 GHz
Warker §[11] Marker 5 [T1]
-32.60 dBm 5316 dBim
J \‘ = 248428 GHz ’ \ 248352 GHz
4 / | |
. 4 Ll
MQMW / \
[
| i (eiz)) i | (ezg})
8 T T T T T T : 78 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz
REW 1 MHz [MIMPVBN et REWA1 Mz [TUMPVEN praer 1 11)
VENAT 3 MHZ .05 dBm WBIVAD He 357 dBm
31 Rel 21 dEm At 2005 SWT 20ms 245492 GHz g1 el 21 dom At 208 SWT215s 245478 GHz.
Offset 11 6B Warker 2[T1] Offset 11 dB Warker 2[T1]
4758 dBm 5903 dBm
239000 GHz 239000 GHz
1 Marker 3[T1] Marker 3(T1]
-38.50 dBm 5221 dEm
i by 2.48350 GHz 248350 GHz
¥ Marker 4[T1] | Marker 4 T1]
-38.59 dBm 5903 dBm
238776 GHz : 239000 GHz
Marker 5 [11] Marker 5 [11]
-33.85 dBm 5221 dEm
248589 GHz 248350 GHz
. \ J \
. 4y gl
| i ('I[) i | (Eia)
8 T T T T T © 794 T T T T !
Start 231 GHz 19 WHzf Stop 2.5 GHz A_D_ T Start 231 GHz 19 MHz Stop 2.5 GHz
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VHT40 - Channel 11
Conducted spurious emission table
Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP
No. (MH2) Level (dBuV/m) (dB) Factor | Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 4921.875PK 53.82 74 -20.18 -50.97 | -51.19 6.63 -41.44
2 | 4928.125 AV 42.8 54 -11.2 -61.98 | -62.23 6.63 -52.46
3 7381.25 PK 56.24 74 -17.76 -49.59 | -47.89 6.63 -39.02
4 7384.375 AV 44.46 54 -9.54 -60.39 -60.5 6.63 -50.8
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain O

REW 1 MHz [TIMPVEY e oy REA 1 WHz TMPVEN e
VEWAT3 MHZ .55 dBm VWY 3 MHZ 4615 dEm
oy Fet 21 dBm At 2008 ST 250 ms 2 46563 Gz oy et 21 a8 Att 1008 ST 230 ms 21 58182 oHz
Offset 11 a8 Warker 2[T1] Offset 1108
-50.47 dBm
245000 GHz
Marker 3[T1]
-40.59 0B
550625 GHz
1
K
p -4 t
2
r T "
ool W i
™ T T T T T 794 T T T T T :
Start 1 GHz 125 GHzf Stop 13.5 GHz Start 13.5 GHz 115 GHz/ Slop 25 GHZ
REW 1 MHz TIMP VB e REW 1 MHZ TMPVEN ey
VB kHz 775 dBin VBV 1 kHz -5781 d4Bm
1 et 21 dm At 2008 SWT145 s 246875 GHz o et em At 1008 SAT135s 2155925 GHz.
Offset 1100 Marker 2(T1] Offset 11 08
<6181 dEm
225312 GHz
Marker 3[T1]
-59.65 dBm
308125 GHz
E - E
2| 2 X
4 LN

' T N N N

8 T T T T T T 794 T T T T T
Start 1 GHz 1.25 GHzi Stop 135 GHz Start 13.5 GHz 115 GHa Stop 25 GHz
REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 522 dBim VN 3 MHE 4611 dBm
51 et 21 dim At 2008 ST 250 ms 245938 GHz g1 et 21 cm At 1008 ST 230 s 21 62762 GHr
Offset 11 o8 Warker 2 [T1] offset 11 o8
-50.74 dEm
224375 GHz
Warker 3[T1]
-47.21 dBm
308125 GHz
1
p = - +
2
E FPe e Judal
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8 T T T T T T 78 T T T T
Start 1 GHz 1.25 GHzv Stop135GHz  IENENEEEEEN Start 13.5 GHz 115 GHz! Stop 25 GHz
REW/ 1 MHz [MIMPVBN et REWV 1 MHz MIMPMBN e
VEWA KHZ 47.57 dBm VB kHz 5753 dBm
31 Rel 21 dEm At 2005 SWT145 s 248875 GHz g1 el 21 dom At 10dB SMT135s 21 65083 GHz
Offset 11 6B Warker 2[T1] Offset 11 dB
-61.95 dBm
224375 GHz
Marker 3[T1]
-59.78 dBm
308438 GHz
E - E
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A N AN A
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Bandedge table

Frequency

e (MH2)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB)

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

2376.9275 PK

56.33

74

-17.67

-50.81

-47.1

6.63

-38.93

2389.895 AV

43.18

54

-10.82

-61.51

-61.94

6.63

-52.08

1
2
3 | 2483.7075 PK

68.48

74

-5.52

-35.77

-37.19

6.63

-26.78

4 | 2483.5175 AV

52.27

54

-1.73

-52.95

-52.33

6.63

-42.99

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz [MIMPVBY et REW 1 MHZ [HIMPVBY ey
VENAT 3 MHZ 7,49 dBm WBIVAD He 1899 dEm
51 et 21 dim At 2008 ST 20ms 246067 GHz g1 et 21 cm At 2008 SWT 2155 245450 GHr
Offset 11 dB Marker 2[T1] Offset 11 dB Marker 2 [T1]
-§1.00 dEm 61 52 dEm
239000 GHz 230000 GHz
Warker 3[T1] Marker 3(T1]
-37.78 dBm 5295 dEim
248350 GHz 248350 GHz
1 Marker 4[T1] Marker 4[T1]
-47.31 dEm 61 51 dEm
"““ 233087 GHz 238575 GHz
Warker §[11] 1 Wiatker §(T1]
-35.77 dBm 5295 dbim
I \ = 248371 GHz ( v \ 248352 GHz
.j { ‘
4 J \
ottt L
1 ] (eiza) ] (eig})
8 T T T T T T : 79 T T T T
Start 2.31 GHz 18 MHZ/ Stop 25 GHz Start 231 GHz 18 MHz! Stop 2.5 GHz
REW/ 1 MHz [MIMPVBN et REW 1 MHz MIMPMBN e
VENAT 3 MHZ 721 dBm WBIVAD He 1855 dBm
31 Rel 21 dEm At 2005 SWT 20ms 245592 GHz g1 el 21 dom At 208 SMT 2155 246784 GHz
Ottset 11 6B Marker 2[T1] Ottset 11 dB Marker 2 [T1]
-50.96 dBm 6195 dBm
239000 GHz 239000 GHz
Marker 3[T1] Marker 3(T1]
-37.08 dBm 52,30 dEm
248350 GHz 248350 GHz
1 Marker 4[T1] Marker 4 [T1]
-47.10 ¢Bm 6195 dBm
¥ 2537693 GHz 239000 GHz
Marker 5 [T1] 1 Marker 5[T1]
-37.07 dBm 52,30 dEm
1 \7 248352 GHz ( V W 248350 GHz
T J | —
ot Ll lﬂiﬂﬁ&m “dm //
| i ('I[) | ] (Eia)
8 T T T T T © 794 T T T T L
Start 2.31 GHz 18 MHzf Stop 2.5 GHz Start 231 GHzZ 18 MHz¢ Stop 2.5 GH
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Below 1GHz Data
802.11g - Channel 6
Conducted spurious emission table
Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 64.92 32.88 40 -7.12 -71.54 | -72.56 6.63 -62.38
2 120.695 33.39 43.5 -10.11 -71.13 | -71.93 6.63 -61.87
3 316.15 33.19 46 -12.81 -71.16 | -72.35 6.63 -62.07
4 511.12 33.57 46 -12.43 -70.46 | -72.41 6.63 -61.69
5 613.455 33.63 46 -12.37 -71.09 | -71.45 6.63 -61.63
6 936.2225 33.7 46 -12.3 -71.55 | -70.88 6.63 -61.56
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
Chain 0 |Chain 1
, [ , [ |
- [
e SiaﬂﬁEIM‘Hl ' GT‘MHzf ‘Sto;ﬂGHZ 9‘-29’%“0M\HI 97IMHzt ‘Stup1GHZ
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4.6 Conducted Emission Measurement
4.6.1 Limits of Conducted Emission Measurement
Conducted Limit (dBuV)
Frequency (MHz) -
Quasi-peak Average
0.15-0.5 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.

4.6.2 Test Instruments
DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
Test Receiver
v ESCS 30 100375 Apr. 29, 2014 | Apr. 28, 2015
ROHDE & SCHWARZ
Line-Impedance
Stabilization Network | \ ) 8127 8127-522 Sep. 15, 2014 | Sep. 14, 2015
(for EUT) P29 P-4
SCHWARZBECK
Line-Impedance
Stabilization Network
] ENV216 100071 Nov. 10, 2014 | Nov. 09, 2015
(for Peripheral)
ROHDE & SCHWARZ
RF Cable
(JYEBAO) 5DFB COCCAB-001 Mar. 10, 2014 Mar. 09, 2015
50 ohms Terminator N/A EMC-03 Sep. 22, 2014 | Sep. 21, 2015
50 ohms Terminator N/A EMC-02 Sep. 30, 2014 | Sep. 29, 2015
BV
Software
ADT Cond V7.3.7.| NA NA NA
ADT - -
3
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The test was performed in Shielded Room No. C.

w

4 Tested Date: Feb. 11, 2015

The VCCI Con C Registration No. is C-3611.
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4.6.3 Test Procedures

interference.

c. The frequency range from 150kHz to 30MHz
not recorded.

4.6.4 Deviation from Test Standard

No deviation.

4.6.5 Test Setup

Vertical Ground
/ Reference Plane

—~———
1
[l

EUT

40cm

LISN

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support

units were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH
of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted

NOTE: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.

was searched. Emission levels under (Limit - 20dB) was

/ Test Receiver

——1

oo oo

Moooo
80cm ||
~ & |

4.6.6 EUT Operating Conditions

Same as 4.5.6.

Note: 1.Support units were connected to second LISN.

For the actual test configuration, please refer to the attached file (Test Setup Photo).

N L

\ Horizontal Ground

Reference Plane
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4.6.7 Test Results
Phase Line (L) Detector Function gy;iéZe(il;gQP) /
Frequency | Correction | Reading Value | Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.

1 0.23594 0.07 43.46 | 35.02 | 43.53 | 35.09 | 62.24 | 52.24 | -18.70 | -17.14
2 0.32188 0.08 38.62 | 29.00 | 38.70 | 29.08 | 59.66 | 49.66 | -20.96 | -20.58
3 0.71250 0.11 36.92 | 29.08 | 37.03 | 29.19 | 56.00 | 46.00 | -18.97 | -16.81
4 2.32422 0.19 34.28 | 26.76 | 34.47 | 26.95 | 56.00 | 46.00 | -21.53 | -19.05
5 3.12500 0.22 32.46 | 24.14 | 32.68 | 24.36 | 56.00 | 46.00 | -23.32 | -21.64
6 15.73047 0.60 28.96 | 20.38 | 29.56 | 20.98 | 60.00 | 50.00 | -30.44 | -29.02

Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level — Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value

dBuUY
10— —
FH Trace [~
100 QP Limit |
COM Limit [
a0
20
70
o]
& o] 1 T
o0 e a
40 !fi\llﬁr.lzt\h '.«U i M L 5]
ol V] RSN N T WA T
t 14 T 'IW
20
1D
c 0P |value
o-
1 I
0.5 1.00 10.00 3000
MHz
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Phase Neutral (N) Detector Function /?\lf:rz;e(%g@) /
Frequency | Correction | Reading Value | Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MH2) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.

1 0.22812 0.06 41,12 | 3154 | 41.18 | 31.60 | 62.52 | 52,52 | -21.33 | -20.91
2 0.47813 0.10 37.96 | 28.78 | 38.06 | 28.88 | 56.37 | 46.37 | -18.32 | -17.50
3 0.87266 0.12 34.76 | 27.54 | 34.88 | 27.66 | 56.00 | 46.00 | -21.12 | -18.34
4 1.96875 0.18 35.34 | 29.68 | 35.52 | 29.86 | 56.00 | 46.00 | -20.48 | -16.14
5 2.86719 0.21 34.34 | 26.00 | 3455 | 26.21 | 56.00 | 46.00 | -21.45 | -19.79
6 11.18359 0.50 27.70 | 18.96 | 28.20 | 19.46 | 60.00 | 50.00 | -31.80 | -30.54

Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level — Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value

d B
110 —

100

an

FHK Trace B
QF Limit P
CO Limnit e

a0

7o

60

/1]

A0

40

z0

1
v?\‘u

Ll gl

‘rrl‘mlluw}

1
015

10.00

vl Walue

1
Z0.00
MHz
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5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).

Report No.: RF150107E07 Page No. 158/ 164 Report Format Version: 6.1.1




55

U VE
7’
&
S|
@
7828

6 Appendix A — Information on the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to

provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are accredited and
approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab Hsin Chu EMC/RF/Telecom Lab
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26051924 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety Lab
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.

Report No.: RF150107E07 Page No. 159/ 164 Report Format Version: 6.1.1



mailto:service.adt@tw.bureauveritas.com

B
U
55

SUVE
7 7}} 28

7 Appendix B — Radiated Emission Measurement

7.1.1 Limits of Radiated Emission Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the desired

power:
Fre?hl/lj l(:r;;ies (mli:(i:?:)?/slttr:/rrlr?é?er) Measurement distance (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uVv/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the
peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.
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7.1.2 Test Instruments

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
X;Erim Receiver N9038A MY51210105 |July 21, 2014 | July 20, 2015
Pre-Amplifier ZFL-1000VHZ | \\1p_zF1-03 | Nov. 12, 2014 | Nov. 11, 2015
Mini-Circuits B
Trilog Broadband Antenna
SCHWARZBECK VULB 9168 | 9168-360 Feb. 26, 2014 | Feb. 25, 2015
RF Cable NA CHGCAB_001 | Oct. 04, 2014 | Oct. 03, 2015
EIOST—Ame””a AIH.8018 0000320091110 | Aug. 27, 2014 | Aug. 26, 2015
Pre-Amplifier 8449B 3008A02578 | June 24, 2014 | June 23, 2015
Agilent
131205
RF Cable NA 131214 Jan. 16,2015 | Jan. 15, 2016
SNMY23684/4
ige;tr”m Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
Pre-Amplifier
e EMC184045 | 980143 Jan. 16, 2015 | Jan. 15, 2016
Horn_Antenna
O ARIBECK BBHA 9170 | 9170-424 Aug. 26, 2014 | Aug. 25, 2015
RF104-121
RF Cable NA RE104-204 Dec. 11, 2014 | Dec. 10, 2015
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~No 0o AW

The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
The VCCI Site Registration No. is G-137.
The CANADA Site Registration No. is IC 7450H-2.
Tested Date: Feb. 06 to 11, 2015

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission

Report No.: RF150107E07

Page No. 161/ 164

Report Format Version: 6.1.1




7.1.3 Test Procedures

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter chamber
room. The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to
find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum
hold mode when the test frequency is below 1 GHz.

f.  The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessatry.

NOTE:

1. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 3MHz for
RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above 1GHz, then the
measurement results was added to a correction factor (10 log(1/duty cycle)).

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is = 1/T
(Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

7.1.4 Deviation from Test Standard

No deviation
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7.1.5 Test Setup

Ant. Tower 1-4m

Variable
EUT& 3m
Support Units |~

Turn Table AbsorberD_[j
i'—‘/
soimT AAMAAA —

Ground Plane

Test Receiver

N —

For the actual test configuration, please refer to the related item — Photographs of the Test Configuration.

7.1.6 EUT Operating Conditions

Same as 4.5.6.
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7.1.7 Test Results

The EUT’s antenna had been pre-tested on the positioned of each 3 axis. The worst case was found when
positioned on Z-plane.

VHT40
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. 'Z\F;ES) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2485.00 65.3 PK 74.0 -8.7 1.06 H 205 67.32 -2.02
2485.00 46.2 AV 54.0 -7.8 1.06 H 205 48.22 -2.02
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2485.00 66.9 PK 74.0 -7.1 1.06 V 301 68.92 -2.02
2 2485.00 47.3 AV 54.0 -6.7 1.06 V 301 49.32 -2.02
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

- END ---
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